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SECTION 1

REPORT INFORMATION
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1.1 REPORT DETAILS

Manufacturer

Address

Product Name & Product Number

Serial Number(s)

Software Version
Hardware Version

Non-Tested Variant

(See Section 1.11 Additional
Information)

Test Specification/Issue/Date

Test Plan

Start of Test
Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 6472 B77G B77M - KRD 901 259/2

Module 1 - C82A59521X
Module 2 - C82A595297

CXP2021151/1_R23B300
R1C

KRD 901 259/11
KRD 901 259/21

FCC CFR 47 Part 2: 2024
FCC CFR 47 Part 27: 2024

General RA FCC Test Plan for AIR 6472 B77G
B77M_SP6 H

16-January-2025
23-February-2025

Shashi Kiran
Ashok Kumar

Vinodhini Chandrasekaran
Hector Trujillo

KDB 971168 D01 v02r02
KDB 662911 D01 v02r01
ANSI C63.26-2015

DA 23-142: February, 2023

This report has been amended to Issue 2 and should be read in pace of Issue 1. This report has
been amended to Issue 2 to add the missing 70 MHz BW ITU Designation in the Declaration of
Build State.

ENGINEERING STATEMENT
The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC
CFR 47 Part 2: 2024 and FCC CFR 47 Part 27: 2024. The sample tested was found to comply with the
requirements defined in the applied rules.

DV
Gud) ™ W ZZp

Shashi Kira’a Vinodhini Chandrasekaran Hector Trujillo

Test Engineer(s).

G/A L /;L e

Ashok Kumar'
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1.2 BRIEF SUMMARY OF RESULTS

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2 and ,
FCC CFR 47 Part 27 is shown below.

) Specification Clause -
Section FCC CER 47 Part 2 |FCC CFR 47 Part 27 Test Description Result
21 21046 2750 Ma)_(imum Peak Output Power and Peak to Average Pass
Ratio - Conducted
2.2 2.1049 27.53 Occupied Bandwidth Pass
2.3 2.1051 27.53 Band Edge Pass
2.4 2.1051 27.53 Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 Frequency Stability Pass
- 2.1053 27.53 Radiated Emissions Pass*

* - Testing for Radiated Spurious Emissions are recorded in the following report
e FCC Part 27 — Intertek Test Report reference 2410761STO-101_ FCC27

For additional configurations and test cases not contained within this test report, refer to the
following reports:
TUV SUD Document 75958451 Report 01
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13 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.
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14 CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)

Config ) ] ] Cha‘n‘nel Cha_n_nel Cha_n_nel Power Power

No No Of carriers | Band | Carrier Bandwidth position position position (W) (dBm) per
B M T per RDNB

(MHz2) (MHz) (MH2z) carrier | connector
30 MHz 30 kHz SCS 3465 3500 3535 120 32.73
50 MHz 30 kHz SCS 3475 3500 3525 200 34.95
1% 1 76 60 MHz 30 kHz SCS 3480 3500 3520 240 35.74
70 MHz 30 kHz SCS 3485 3500 3515 280 36.41
80 MHz 30 kHz SCS 3490 3500 3510 320 36.98
90 MHz 30 kHz SCS 3495 3500 3505 320 36.98
30 MHz 30 kHz SCS 3465 3500 3535 99 31.89
50 MHz 30 kHz SCS 3475 3500 3525 165 34.11
o 1 76 60 MHz 30 kHz SCS 3480 3500 3520 198 34.9
70 MHz 30 kHz SCS 3485 3500 3515 231 35.57
80 MHz 30 kHz SCS 3490 3500 3510 264 36.15
90 MHz 30 kHz SCS 3495 3500 3505 297 36.67
776 10 MHz 30 kHz SCS 3455 3495 3545 40 27.96
10 MHz 30 kHz SCS 3465 3505 3535 40 27.96
77G | 20 MHz 30 kHz SCS 3460 3490 3540 80 30.97
20 MHz 30 kHz SCS 3480 3510 3520 80 30.97
3 ) 77G | 30 MHz 30 kHz SCS 3465 3485 3535 120 32.73
30 MHz 30 kHz SCS 3495 3515 3505 120 32.73
77G | 40 MHz 30 kHz SCS 3470 3480 3530 160 33.97
40 MHz 30 kHz SCS 3510 3520 3490 160 33.97
77G | 50 MHz 30 kHz SCS xx 3475 b 160 33.97
50 MHz 30 kHz SCS o 3525 ** 160 33.97
4 2 77G | 10 MHz 30 kHz SCS | 3455 3495 3545 33 27.12
10 MHz 30 kHz SCS 3465 3505 3535 33 27.12
77G | 20 MHz 30 kHz SCS 3460 3490 3540 66 30.13
20 MHz 30 kHz SCS 3480 3510 3520 66 30.13
77G | 30 MHz 30 kHz SCS 3465 3485 3535 99 31.89
30 MHz 30 kHz SCS 3495 3515 3505 99 31.89
77G | 40 MHz 30 kHz SCS 3470 3480 3530 132 33.14
40 MHz 30 kHz SCS | 3510 3520 3490 132 33.14
77G | 50 MHz 30 kHz SCS *k 3475 o 160 33.98
50 MHz 30 kHz SCS b 3525 * 160 33.98
77G 10 MHz 30 kHz SCS 3455 3500 3545 40 27.96
10 MHz 30 kHz SCS 3465 3490 3535 40 27.96
10 MHz 30 kHz SCS 3475 3510 3525 40 27.96
77G | 20 MHz 30 kHz SCS 3460 3500 3540 80 30.97
20 MHz 30 kHz SCS 3480 3480 3520 80 30.97
20 MHz 30 kHz SCS 3500 3520 3500 80 30.97
77G | 30 MHz 30 kHz SCS 3465 3500 3535 105 32.15
5 3 30 MHz 30 kHz SCS 3495 3470 3505 105 32.15
30 MHz 30 kHz SCS | 3525 3530 3475 105 32.15
77G | 40 MHz 30 kHz SCS 3455 3500 3545 40 27.96
40 MHz 30 kHz SCS | 3465 3490 3535 40 27.96
40 MHz 30 kHz SCS 3475 3510 3525 40 27.96
77G | 50 MHz 30 kHz SCS 3460 3500 3540 80 30.97
50 MHz 30 kHz SCS 3480 3480 3520 80 30.97
50 MHz 30 kHz SCS 3500 3520 3500 80 30.97
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Carrier Frequency Configuration (MHz)

Config N ) ) ] Cha‘n‘nel Cha_n_nel Cha_n_nel Power Power

No o Of carriers | Band | Carrier Bandwidth position | position | position (W) (dBm) per
B M T per RDNB

(MHz) (MHz) (MHz) carrier | connector
771G 10 MHz 30 kHz SCS 3455 3500 3545 33 27.12
10 MHz 30 kHz SCS 3465 3490 3535 33 27.12
10 MHz 30 kHz SCS 3475 3510 3525 33 27.12
77G | 20 MHz 30 kHz SCS 3460 3500 3540 66 30.13
6* 3 20 MHz 30 kHz SCS 3480 3480 3520 66 30.13
20 MHz 30 kHz SCS 3500 3520 3500 66 30.13
777G 30 MHz 30 kHz SCS 3465 3500 3535 99 31.89
30 MHz 30 kHz SCS | 3495 3470 3505 99 31.89
30 MHz 30 kHz SCS 3525 3530 3475 99 31.89
_— 20 MHz 30 kHz SCS 3850 3900 3970 80 30.97
20 MHz 30 kHz SCS 3870 3920 3950 80 30.97
. ) 77M 40 MHz 30 kHz SCS 3860 3890 3960 160 33.97
40 MHz 30 kHz SCS 3900 3930 3920 160 33.97
770 60 MHz 30 kHz SCS 3870 3940 3950 200 34.94
60 MHz 30 kHz SCS 3930 3880 3890 200 34.94
8 2 7™ 20 MHz 30 kHz SCS 3850 3900 3970 54 29.26
20 MHz 30 kHz SCS 3870 3920 3950 54 29.26
7™ 40 MHz 30 kHz SCS 3860 3890 3960 108 32.27
40 MHz 30 kHz SCS 3900 3930 3920 108 32.27
7™ 60 MHz 30 kHz SCS 3870 3940 3950 162 34.03
60 MHz 30 kHz SCS 3930 3880 3890 162 34.03
20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
77TM | 20 MHz 30 kHz SCS 3870 3890 3930 80 30.97
9 B 20 MHz 30 kHz SCS 3890 3930 3950 80 30.97
40 MHz 30 kHz SCS 3860 3910 3960 132 33.14
77M | 40 MHz 30 kHz SCS 3900 3870 3880 132 33.14
40 MHz 30 kHz SCS 3940 3950 3920 132 33.14
20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
77M | 20 MHz 30 kHz SCS 3870 3890 3930 54 29.26
10 3 20 MHz 30 kHz SCS 3890 3930 3950 54 29.26
40 MHz 30 kHz SCS 3860 3910 3960 108 32.27
77M 40 MHz 30 kHz SCS 3900 3870 3880 108 32.27
40 MHz 30 kHz SCS 3940 3950 3920 108 32.27
30 MHz 30 kHz SCS 3465 3500 3535 105 32.15
1 4 77G | 30 MHz 30 kHz SCS | 3495 3470 3505 105 32.15
30 MHz 30 kHz SCS 3525 3530 3475 105 32.15
77M 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
30 MHz 30 kHz SCS 3465 3500 3535 99 31.89
1 4 77G | 30 MHz 30 kHz SCS 3495 3470 3505 99 31.89
30 MHz 30 kHz SCS 3525 3530 3475 99 31.89
77M | 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
50 MHz 30 kHz SCS 3475 3475 3475 150 33.69
G 50 MHz 30 kHz SCS 3525 3525 3525 150 33.69
13 4 77M 20 MHz 30 kHz SCS 3850 3900 3970 50 28.92
20 MHz 30 kHz SCS 3870 3920 3950 50 28.92
14 4 777G 50 MHz 30 kHz SCS 3475 3475 3475 150 33.70
50 MHz 30 kHz SCS 3525 3525 3525 150 33.70
77M | 20 MHz 30 kHz SCS 3850 3900 3970 50 28.93
20 MHz 30 kHz SCS 3870 3920 3950 50 28.93

Document 75958451 Report 02 Issue 2 Page 7 of 407

COMMERCIAL - IN - CONFIDENCE



Carrier Frequency Configuration (MHz)
Config ) ) ] Cha‘n‘nel Cha_n_nel Cha_n_nel Power Power
No No Of carriers | Band | Carrier Bandwidth position | position | position (W) (dBm) per
B M T per RDNB
(MHz) (MHz) (MHz) carrier | connector
15 4 77G | 70 MHz 30 kHz SCS 3485 3500 3515 210 35.16
77TM | 20 MHz 30 kHz SCS 3850 3910 3970 60 29.71
20 MHz 30 kHz SCS 3870 3890 3930 60 29.71
20 MHz 30 kHz SCS 3890 3930 3950 60 29.71
16 4 77G | 70 MHz 30 kHz SCS 3485 3500 3515 210 35.16
77TM | 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
20 MHz 30 kHz SCS 3870 3890 3930 54 29.26
20 MHz 30 kHz SCS 3890 3930 3950 54 29.26
17 2 777G 30 MHz 30 kHz SCS 3465 3500 3535 120 32.73
77M | 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
77G | B0 MHz 30 kHz SCS | 3475 3500 3525 200 34.95
77M | 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
77G | 60 MHz 30 kHz SCS | 3480 3500 3520 240 35.74
7™ 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
77G | 70 MHz 30 kHz SCS | 3485 3500 3515 280 36.41
7™ 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
77G | 80 MHz 30 kHz SCS 3490 3500 3510 320 36.98
7™ 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
77G | 90 MHz 30 kHz SCS | 3495 3500 3505 320 36.98
77M | 20 MHz 30 kHz SCS 3850 3910 3970 80 30.97
18 2 777G 30 MHz 30 kHz SCS 3465 3500 3535 99 31.89
77M | 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
77G | 50 MHz 30 kHz SCS | 3475 3500 3525 165 34.11
77M | 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
77G | 60 MHz 30 kHz SCS 3480 3500 3520 198 34.9
7™ 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
77G | 70 MHz 30 kHz SCS | 3485 3500 3515 231 35.57
7™ 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
77G | 80 MHz 30 kHz SCS 3490 3500 3510 264 36.15
7™ 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26
77G | 90 MHz 30 kHz SCS | 3495 3500 3505 297 36.67
77M | 20 MHz 30 kHz SCS 3850 3910 3970 54 29.26

*Note — In these carrier configurations B77M was in the operated mode but not tested, as B77G
cannot be operated in single band mode.

** Note - The BW is 2 x 50 MHz which is equal to the IBW of 100 MHz and therefore testing was
performed on Channel Position M only.
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DECLARATION OF BUILD STATUS

Equipment Description

AIR Antenna Integrated Radio AAS

Manufacturer: Ericsson AB
Model: AIR 6472 B77G B77M
KRD 901 259/11** Radio including AFU (Antenna Filter Unit) Secure looked.
KRD 901 259/2* Radio including VFU (Verification Filter Unit, excluding antenna),
Part Number: Secure Unlocked.

Note**: This will be the marketed, sold unit.

Note*; Tested unit

Hardware Version:

R1C

Software Version:

CXP2021151/1_R23B300

FCC ID of the product under
test

TABAKRD901259

Intentional Radiators

Both bands

B77G

B77M

RAT

NR

Frequency Range (MHz to
MHz)

3450 MHz - 3550 MHz

3840 MHz - 3980 MHz

Conducted Declared Output
Power (dBm)

38 dBm per TAB

Antenna Gain (dBi)

For Band G
carrier(s), see
column B77G, for
band M carrier(s),
see column
B77M.

B, M, T : 26.4 for all BW
except BW.20: B:26.0/
M:26.4/T:26.32

B, M, T : 27.4 for all BW
except BW.20: B:27.04/ M:
27.4/T:27.04

Supported Bandwidth(s)
(MHz)

10, 20, 30,40,50, 60, 70,
80,90 ,100 MHz

20,40, 60, 80,100 MHz

Modulation Scheme(s)

QPSK,16QAM, 64QAM, 256QAM

Total RF BW (BWtot),
Max.Base Station RF BW

530MHz

Maximum Operational BW

200 MHz

100 MHz

140 MHz

ITU Emission Designator

BW:10MHz:8M63W7D,
BW:20MHz:18M2W7D,
BW:40MHz:37M8W7D,
BW:100MHz:97M2W7D,
CA:(10+10)MHz:18MBW7D

BW:20MHz:18M2W?7D,
BW:40MHz:37M9W7D,
BW:60MHz:57M8W7D,
BW:80MHz:77M4W7D,
BW:100MHz:97M3W7D

ITU Emission
Designator(additional BW's)

BW:30MHz:27M9W7D,
BW:50MHz:47M5W7D,
BW:60MHz:57M7W7D,
BW:70MHz:67M3W7D,
BW:80MHz:77M4WT7D,
BW:90MHz:87M3W7D

No additional BW.

ITU Emission Designator
(2carriers CA)

(10+10)MHz:18M6W?7D,
(20+20)MHz:38M1W7D,
(30+30)MHz:57M6W7D,
(40+40)MHz:77M7W7D,
(50+50)MHZz:97MOW7D,

(20+20)MHz:38M4W7D,
(40+40)MHz:77M6WTD,
(60+60)MHz:117M4WT7D,

ITU Emission Designator (3
carriers CA)

(10+10+10)MHZ28M6W7D
(20+20+20)MHz:58MOW7D

(30+30+30)MHz:87M2W7D

fl

(20+20+20)MHZ:58MOW?7D,
(40+40+40)MHz:117M3W7D

1
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https://www.fcc.gov/oet/ea/granteecode
https://www.fcc.gov/oet/ea/granteecode

Duty Cycle 73%-74%

Total Horizontal Plane Beamwith 65°+5 65°+5
Maximum number of carriers Up to 4 carriers, Up to 3carriers, Up to 3 carriers,
CarrierAggregation yes yes Yes

Maximum Total Power 400W 320w 400W

Max Power per carrier 4AW/MHz

Sub Carrier Spacing (NR only) 30 kHz
Unintentional Radiators

Highest frequency generated or
used in the device or on which CPRI 25,78 GHz
the device operates or tunes

Lowest frequency generated or
used in the device or on which
the device operates or tunes if

<30MHz

Class B Digital Device Class B
DC Power Supply (Delete if Not Applicable)

Nominal voltage: -48V
Operating Voltage: -53.22Vv
Extreme upper voltage: -58.5V
Extreme lower voltage: -36V
Max current: 50A
Temperature

Minimum temperature: -40°C
Maximum temperature: 55°C

Antenna Characteristics

Temporary antenna connector
(Delete if Not Applicable)

Integral antenna (Delete if Not
Applicable)

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct
and complete.

50 Ohm

Type: AAS (Advanced Antenna System)

Name: Afrah Ali Sadiq Signature:

- . Regulatory Approval .
Position held: Engineer Telephone number: .+46724650796
Email address: Afrah.ali.sadig@ericsson.com | Date: 03/03/2025

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in
this document by the manufacturer.
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) AIR 6472 B77G B77M - KRD 901 259/2 is an Ericsson AB
Radio Unit working in the public mobile service Band 77G band which provides communication
connections to Band 77G network.

The EUT is declared as operating from a nominal -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75958451 Report 02 Issue 2 Page 11 of 407
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1.7 TEST SETUP

Conducted Test Set Up — Power, PSD, PAR,Occupied Bandwidth, Band Edge, Conducted

Ext Alarm

Emissions
PXA Signal
— Analyser
|
Test Computer
10MHz

Document 75958451 Report 02 Issue 2

ALD

Terminator

Attenuator

CT-DU 25

Test Computer

DC Power
Supply

COMMERCIAL - IN - CONFIDENCE

EUT

Fan Alarm

ALD

RF Ports x 63

RF Port 18
(Under Test)

Data 1
Data 2

Power In
GND
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Conducted Test Set Up, Power, PSD, PAR

i Spectrum | |
—— Control PC ! Ext Alarm
i Spectrum i ALD
! Analyser |
: 64:1
10MHz i Multiplexer !
I e RPYT
20dB
CT 11 CT-DU
25
Test Computer DC Power
Supply
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EUT

Fan Alarm

ALD

RF Ports 1-64

Data 1
Data 2

Power In
GND
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Conducted Test Set Up — Frequency Stability
Dashed line indicates equipment inside the Temperature Chamber for testing

____________________

______________________

: i EUT i
PXA Signal : :
— Analyser ! :
! Ext Alarm || !
| | Fan Alarm !
Test Computer : ALD L :
: ALD !
| Terminator || RF Ports x 63 !
10MHz i i
| RF Port 18 :
] Attenuator || (Under Test) :
CT-DU25 i Data 1 i
| Data 2 i
Test Computer i Power In i
| GND !
DCPower | = "°°7T[TTTTTToTmomoo £ ____________________ ;
Supply
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1.8

1.9

1.10

Document 75958451 Report 02 Issue 2

TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -53.22 V DC supply unless otherwise stated.

FCC Measurement Facility Registration Number

563983 Ericsson Test Laboratory, Kista

Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests
Ericsson Test Lab, Kista.

. Module
Test Name Name of Engineer(s) Number
Maximum Peak Output Power and Peak to Average Ratio - Ashok Kumar/Shashi Kiran
Conducted
Occupied Bandwidth Ashok Kumar/Shashi Kiran 1
Band Edge Ashok Kumar/Shashi Kiran 1
Transmitter Spurious Emissions Ashok Kumar/Shashi Kiran 1
- Vinodhini Chandrasekaran/
Frequency Stability Hector Trujillo 2

DEVIATION FROM THE STANDARD

Waiver DA-23-142A1

The Petitioner’s radio, when operated in carrier aggregation mode across the 3.5 GHz and 3.7
GHz Services must comply with section 27.53(n)(1) of the Commission’s rules in its entirety,
except for the -25 dBm/MHz conducted power limit specified for emissions above 3560 MHz
and the -40 dBm/MHz conducted power limit above 3570 MHz, as those limits apply throughout
the 3.7 GHz band;

Petitioner’s radio must comply with all Commission rules not specifically waived herein; and
when operating as a standalone device in any particular band, the device must meet the
technical rules, including OOBE, for that band.

No other deviations from the applicable test standards or test plan were made during testing.

MODIFICATION RECORD

No modifications were made to the EUT during testing.

Page 15 of 407
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1.11

ADDITIONAL INFORMATION

This filing is for a Class 2 Permissive change to add NR bandwidths, 3 carriers per single band
and 4 carriers per Multiband to a previously certified Radio for use in the USA under the
following ID:

FCC ID: TABAKRD901259

Ericsson will limit this product through the software from operating across the whole of Band 77,
it will be limited to 3450-3550 MHz and 3840-3980 MHz

This device is electrically identical as originally certified as no hardware changes have been
made.

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes.

Band 77G

The port with the highest power, worst case port was port 18

Worst case modulation was 16QAM, however Ericsson were not ready with the configuration for
this modulation and so they chose to test with , the “next worst modulation” which is 64QAM
64QAM.

Worst case bandwidth was 70 MHz (NR)

In Band 77G the Maximum RF Operational Bandwidth per band is 100MHz, therefore the worse
cases chosen for multi carriers (2C) are 50MHz bandwith and worse case for multi carriers (3C)
are 30MHz bandwidth.

Band 77M

The port with the highest power, worst case port was port 18
Worst case modulation was QPSK (NR)

Worst case bandwidth was 20 MHz (NR)

Band Band 77G+Band 77M

The port with the highest power, worst case port was port 18
Worst case modulation was 64QAM (77G) and QPSK (77M)
Worst case bandwidth was 30MHz (77G) and 20 MHz (77M)

With the exception as stated for Band 77G, these worst-case results are presented in this report
to demonstrate compliance.

This EUT uses the same port for Tx and Rx and therefore RX Spurious Emisisons has not been
performed. Rx Spurious Emissions have been covered by testing to FCC Part 15B, which are
covered by a seprate test report.

Ericsson have provided the following details about the variants of the AIR 6472 B77G B77M

KRD 901 259/11* Radio including AFU (Antenna Filter Unit) Security Locked.

KRD 901 259/2* Radio including VFU (Verification Filter Unit, excluding antenna), Security
Unlocked.

Note**: This will be the marketed, sold unit.

Note*: Tested unit

The KRD 901 259/11 is equivalent to KRD 901 259/2 in conducted radio performance terms, as
such no extra testing is required to prove conformity.
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The following PSD restrictions apply:

— B77G with max 3.3 W/MHz PSD is classified with FCC Non-Rural EIRP limit
— B77M with max 2.7 W/MHz PSD is classified with FCC Non-Rural EIRP limit
— The product is HW limited to 4 W/MHz PSD

To expedite testing two AIR 6472 B77G B77M radios were used, the Hardware and Software
Versions were identical. The table in Section 1.8 indicates which units were used for which tests
and refers to them throughout as Module 1 and Module 2.

Throughout this report the power unit dBm is used. dBm is a unit of level used to indicate that a
power level is expressed in decibels (dB) with reference to one milliwatt (mW). It is used as a
convenient measure of absolute power because of its capability to express both very large and
very small values in a short form.

Testing shows Regulatory Compliance for the AIR 6472 B77G B77M, KRD 901 259/2 .

Document 75958451 Report 02 Issue 2 Page 17 of 407
COMMERCIAL - IN - CONFIDENCE



SECTION 2

TEST DETAILS
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2.1 MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED
211 Specification Reference
FCC CFR 47 Part 27, Clause 27.50
FCC CFR 47 Part 2, Clause 2.1046
21.2 Date of Test and Modification State
20, 24, 27, 28, 29, 31 January and 03, 04, 05,13-February-2025 - Modification State 0
21.3 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
21.4 Environmental Conditions
Ambient Temperature 20.9-22.8°C
Relative Humidity 31.8 - 35.4%
21.5 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.
Plot data performance for all transmitter ports are on file and available on request.
Measurements and calculations for In Band Power Spectral Density (PSD) have been made
either in accordance with FCC KDB 662911 D01 V02r01 E 2) a) and ANSI C63.26.6.4.3.2.2 for
In-Band Power Spectral Density (PSD) Measurements, Measure and sum the spectra across
the outputs or in accordance with FCC KDB 662911 D01 V02rO1 E 2) c) and ANSI C63.26.
6.4.3.2.4 Measure and add [10 log (Nout)] dB using the following calculation
Calculations:
Total power = Measured Output Power (port X, worst case) + 10log (NANT) + Declared
Antenna Gain
Where NANT refers to the number of Ports
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2.1.6 Test Results

Configuration 1

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna ) B Average Total Power Declared Total L2
Modulation | Bandwidth | PAR | poyer/psp Ports 1-64 Gan | EIRP | Lmit
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
18 64QAM | SOOMHz30 | g 4o |35 33| 1822 |50.39| 3628 | 2640 | 6268 | 247
kHz SCS ) ) ) ) ) ) ) )
50.0 MHz 30
18 64QAM kHz SCS 9.29 (34.74| 18.10 |52.80| 36.16 26.40 62.56 2.59
60.0 MHz 30
18 64QAM kHz SCS 9.30 (35.31| 17.96 |53.37| 36.02 26.40 62.42 2.73
70.0 MHz 30
18 64QAM kHz SCS 8.89 (35.99| 17.92 |54.05| 35.98 26.40 62.38 2.77
80.0 MHz 30
18 64QAM kHz SCS 8.97 (35.77| 17.30 |53.83| 35.36 26.40 61.76 3.39
90.0 MHz 30
18 64QAM kHz SCS 8.61 (35.67| 16.61 |53.73| 34.67 26.40 61.07 4.08

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1
Power Stat CCDF

v

+

KEYSIGHT /nput RF Input Z: 50 Atten: 6 dB Trig: Free Run  Center Freq: 3.465000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Bypass Radio Std: None

1 Metrics v

100

2 Graph \l

Average Power
31.61 dBm ==
35.02 % at0dB 10
10.0% 445dB
1.0 % 7.77dB 1
0.1% 948 dB
0.01% 10.59 dB oy
0.001 % 11.32dB
0.0001 % 11.99dB 0019
12.29dB 000t
Peak
43.90 dBm
0.0001 %

0.00dB

Info BW 160.00 MHz

20.00 dB;

@90l ? e

EUIPH
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Configuration 1

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M

NR ' _ Margin

Antenna Modulation NR Carrier Bandwidth Average Total Power Declared | Total Limit
PAR (dB) Power/PSD Ports 1-64 Gain EIRP 65.15
dB
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz| dB

1 64Q0AM 30.0 MHz 30 kHz SCS 8.72 30.84| 18.25 |48.90( 36.31 26.40 62.71 2.44
2 640Q0AM 30.0 MHz 30 kHz SCS 8.97 30.75| 18.16 |48.81| 36.22 26.40 62.62 2.53
3 640Q0AM 30.0 MHz 30 kHz SCS 8.64 30.81| 18.22 |48.87| 36.28 26.40 62.68 2.47
4 64QAM 30.0 MHz 30 kHz SCS 8.63 30.75| 18.15 |48.81| 36.21 26.40 62.61 2.54
5 64Q0AM 30.0 MHz 30 kHz SCS 8.82 30.67| 18.08 ]48.73| 36.14 26.40 62.54 2.61
6 64QAM 30.0 MHz 30 kHz SCS 8.76 30.87| 18.27 |48.93[ 36.33 26.40 62.73 2.42
7 640Q0AM 30.0 MHz 30 kHz SCS 8.71 30.83] 18.26 |48.89( 36.32 26.40 62.72 2.43
8 64QAM 30.0 MHz 30 kHz SCS 8.81 30.89| 18.30 |48.95[ 36.36 26.40 62.76 2.39
9 640QAM 30.0 MHz 30 kHz SCS 8.91 30.72| 18.12 |48.78| 36.18 26.40 62.58 2.57
10 64QAM 30.0 MHz 30 kHz SCS 8.80 30.76| 18.18 |48.82 36.24 26.40 62.64 2.51
11 640QAM 30.0 MHz 30 kHz SCS 8.82 30.84| 18.25 ]48.90( 36.31 26.40 62.71 2.44
12 64QAM 30.0 MHz 30 kHz SCS 8.91 30.65| 18.09 |48.71| 36.15 26.40 62.55 2.60
13 640Q0AM 30.0 MHz 30 kHz SCS 8.93 30.72| 18.15 ]48.78[ 36.21 26.40 62.61 2.54
14 640Q0AM 30.0 MHz 30 kHz SCS 8.82 30.83| 18.28 ]48.89( 36.34 26.40 62.74 2.41
15 64QAM 30.0 MHz 30 kHz SCS 8.82 30.84| 18.28 |48.90( 36.34 26.40 62.74 241
16 64QAM 30.0 MHz 30 kHz SCS 8.73 30.96| 18.39 [49.02| 36.45 26.40 62.85 2.30
17 64QAM 30.0 MHz 30 kHz SCS 8.65 31.00| 18.40 |49.06| 36.46 26.40 62.86 2.29
18 640QAM 30.0 MHz 30 kHz SCS 8.72 31.54| 18.97 ]49.60( 37.03 26.40 63.43 1.72
19 64QAM 30.0 MHz 30 kHz SCS 8.66 30.58| 18.01 |48.64| 36.07 26.40 62.47 2.68
20 64QAM 30.0 MHz 30 kHz SCS 8.86 30.00| 18.32 [48.96| 36.38 26.40 62.78 2.37
21 64QAM 30.0 MHz 30 kHz SCS 8.82 30.75| 18.15 |48.81| 36.21 26.40 62.61 2.54
22 640QAM 30.0 MHz 30 kHz SCS 8.89 30.75| 18.16 |48.81| 36.22 26.40 62.62 2.53
23 64QAM 30.0 MHz 30 kHz SCS 8.77 30.76| 18.16 |48.82| 36.22 26.40 62.62 2.53
24 64Q0AM 30.0 MHz 30 kHz SCS 8.85 30.85| 18.27 ]48.91| 36.33 26.40 62.73 2.42
25 64QAM 30.0 MHz 30 kHz SCS 8.92 31.05| 1845 |49.11| 36.51 26.40 62.91 2.24
26 64QAM 30.0 MHz 30 kHz SCS 8.73 30.80| 18.20 |48.86| 36.26 26.40 62.66 2.49
27 640QAM 30.0 MHz 30 kHz SCS 8.90 30.67| 18.08 ]48.73| 36.14 26.40 62.54 2.61
28 64QAM 30.0 MHz 30 kHz SCS 8.77 30.73| 18.14 |48.79| 36.20 26.40 62.60 2.55
29 640QAM 30.0 MHz 30 kHz SCS 8.79 31.12| 18.52 ]49.18| 36.58 26.40 62.98 2.17
30 64QAM 30.0 MHz 30 kHz SCS 8.76 30.82| 18.22 |48.88| 36.28 26.40 62.68 2.47
31 64QAM 30.0 MHz 30 kHz SCS 8.79 30.99| 18.40 [49.05| 36.46 26.40 62.86 2.29
32 64QAM 30.0 MHz 30 kHz SCS 8.75 30.79| 18.19 |48.85 36.25 26.40 62.65 2.50
33 64QAM 30.0 MHz 30 kHz SCS 8.86 30.69| 18.12 [48.75| 36.18 26.40 62.58 2.57
34 64QAM 30.0 MHz 30 kHz SCS 8.78 30.72| 18.13 |48.78| 36.19 26.40 62.59 2.56
35 64Q0AM 30.0 MHz 30 kHz SCS 8.72 30.70| 18.12 |48.76| 36.18 26.40 62.58 2.57
36 64QAM 30.0 MHz 30 kHz SCS 8.79 30.94| 18.36 |49.00( 36.42 26.40 62.82 2.33
37 64QAM 30.0 MHz 30 kHz SCS 8.91 30.71| 18.11 |48.77| 36.17 26.40 62.57 2.58
38 64Q0AM 30.0 MHz 30 kHz SCS 8.73 30.82] 18.21 ]48.88( 36.27 26.40 62.67 2.48
39 64QAM 30.0 MHz 30 kHz SCS 8.84 30.79| 18.20 |48.85| 36.26 26.40 62.66 2.49
40 64QAM 30.0 MHz 30 kHz SCS 9.00 30.78| 18.18 ]48.84| 36.24 26.40 62.64 2.51
41 64QAM 30.0 MHz 30 kHz SCS 8.71 30.66| 18.06 |48.72| 36.12 26.40 62.52 2.63
42 640QAM 30.0 MHz 30 kHz SCS 8.68 30.74| 18.15 ]48.80( 36.21 26.40 62.61 2.54
43 64QAM 30.0 MHz 30 kHz SCS 8.76 30.44| 17.83 |48.50| 35.89 26.40 62.29 2.86
44 640QAM 30.0 MHz 30 kHz SCS 8.81 30.90| 18.31 [48.96| 36.37 26.40 62.77 2.38
45 64QAM 30.0 MHz 30 kHz SCS 8.87 30.71| 18.12 |48.77| 36.18 26.40 62.58 2.57
46 64QAM 30.0 MHz 30 kHz SCS 8.99 30.63| 18.05 ([48.69| 36.11 26.40 62.51 2.64
47 64QAM 30.0 MHz 30 kHz SCS 8.63 30.59| 18.01 |48.65| 36.07 26.40 62.47 2.68
48 64QAM 30.0 MHz 30 kHz SCS 8.91 30.75| 18.18 |48.81| 36.24 26.40 62.64 2.51
49 64QAM 30.0 MHz 30 kHz SCS 8.89 30.87| 18.28 |48.93| 36.34 26.40 62.74 2.41
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Antenna NR NR Carrier Bandwidth Peak to Average Ratio (PAR) / Output Power / PSD
Modulation Channel Position M
PAR Average Total Power Margin
(dB) PoweriPSD Ports 1-64 Deé:;ed El"éﬂ Limit
65.15 dB
dBm |dBm/MHz| dBm |dBm/MHz dBi dBm/MHz dB

50 64QAM | 30.0 MHz 30 kHz SCS | 8.82 | 30.77 18.19 [48.83| 36.25 26.40 62.65 2.50
51 64QAM | 30.0 MHz 30 kHz SCS | 8.75 | 30.84 18.25 [48.90[ 36.31 26.40 62.71 2.44
52 64QAM | 30.0 MHz 30 kHz SCS | 8.95 | 30.87 18.29 [48.93| 36.35 26.40 62.75 2.40
53 64QAM | 30.0 MHz 30 kHz SCS | 8.91 | 30.73 18.17 [48.79[ 36.23 26.40 62.63 2.52
54 64QAM | 30.0 MHz 30 kHz SCS | 8.90 | 30.77 18.19 [48.83| 36.25 26.40 62.65 2.50
55 64QAM | 30.0 MHz 30 kHz SCS | 8.68 | 30.71 18.12 [48.77| 36.18 26.40 62.58 2,57
56 64QAM | 30.0 MHz 30 kHz SCS | 8.77 | 30.58 18.04 [48.64| 36.10 26.40 62.50 2.65
57 64QAM | 30.0 MHz 30 kHz SCS | 8.74 | 30.69 18.10 [48.75[ 36.16 26.40 62.56 2.59
58 64QAM | 30.0 MHz 30 kHz SCS | 8.69 | 30.90 18.33 [48.96| 36.39 26.40 62.79 2.36
59 64QAM | 30.0 MHz 30 kHz SCS | 8.87 | 30.84 18.24 [48.90| 36.30 26.40 62.70 245
60 64QAM | 30.0 MHz 30 kHz SCS | 8.59 | 30.82 18.23 [48.88| 36.29 26.40 62.69 2.46
61 64QAM | 30.0 MHz 30 kHz SCS | 8.84 | 30.85 18.29 [4891| 36.35 26.40 62.75 2.40
62 64QAM | 30.0 MHz 30 kHz SCS | 8.79 | 31.22 18.67 [49.28| 36.73 26.40 63.13 2.02
63 64QAM | 30.0 MHz 30 kHz SCS | 8.86 | 30.69 18.13 [48.75[ 36.19 26.40 62.59 2.56
64 64QAM | 30.0 MHz 30 kHz SCS | 8.74 | 30.90 18.34 [48.96 | 36.40 26.40 62.80 2.35
18 64QAM | 50.0 MHz 30 kHz SCS | 9.21 | 34.76 18.11 |52.82 | 36.17 26.40 62.57 2.58
18 64QAM | 60.0 MHz 30 kHz SCS | 9.19 | 35.38 18.07 [53.44| 36.13 26.40 62.53 2.62
18 64QAM | 70.0 MHz 30 kHz SCS | 9.13 | 36.56 18.39 [54.62| 36.45 26.40 62.85 2.30
18 64QAM | 80.0 MHz 30 kHz SCS | 8.80 | 36.42 17.66 [54.48| 35.72 26.40 62.12 3.03
18 64QAM | 90.0 MHz 30 kHz SCS | 8.81 | 36.15 17.06 [5421| 35.12 26.40 61.52 3.63

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 (4]
Swept SA T+
KEYS|GHT Input: RF Input Z: 50 O Atten: 6 dB PNO: Best Wide  |Avg Type: Power (RMS) 3456
RT ops Preamp: Off Gate: Off Avg|Hold: 11 MWW W W
FreqRef: Int(S) |uW Path: Standard |IF Gain: Low Trig: Free Run R
- NFE: Adaptive Sig Track: Off ANNNNN
1 Spectum ' Ref Lyl Offset 44.60 dB
Scale/Div 10 dB Ref Level 29.56 dBm
Log T
196 )
9.56
-0.44
-104
204
-304
-404
-504
-60.4
Center 3.91000 GHz #Video BW 300 kHz* Span 40.00 MHz,
#Res BW 100 kHz #Sweep 10.0s (1001 pts))
5 Marker Table v
Mode | Trace | Scale X Y Function Function Width Function Value
1 N f 3.910 04 GHz 9.174 dBm| Band Power 19.62 MHz 31.54 dBn
7N f 351740 GHz §.205 dBm _Band Power 1,000 MHz n
3
4
5
6
-l | [ san21,2005[— ) KD @ Vi
‘.I t) P ‘. ? 12:21:52 PM | > ] "I: ‘ LA
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1 v +
Power Stat CCDF

KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.500000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |uW Path: Bypass Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 1o
34.46 dBm —
35.54 % at0 dB 10 %
10.0% 4.32dB
1
1.0% 7.58dB
0.1% 9.21dB
0.01 % 10.15 dB 01 %%@
5
A}
0.001 % 10.78 dB
0.0001 % 11.12dB oot
AY
)
11.38 dB
Peak oo :
45.84 dBm -
|
0.0001 % !
0.00dB 20.00 dB;
Info BW 160.00 MHz

@ocm?

Jan 23, 2025 A\
10:48:04 AM ’ ’ LA

EUINPH

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v 'Spedrum Analyzer 2 +
Power Stat CCDF Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.500000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (S)  |uW Path: Bypass Radio Std: None
|l
1 Metrics A\ 2 Graph \
Average Power 100%
35.25dBm =
36.55 % at 0 dB 10%
10.0% 4.33dB
1
1.0% 7.58dB
0.1% 9.19dB
o ”v@%
0.01 % 10.10dB S
0.001 % 10.64 dB N
0.0001 % 10.91dB vor ‘
‘\
11098 |
Peak oo ;
46.34 dBm :
1
0.0001 % i
0.00dB 20.00 dB,
Info BW 160.00 MHz
Jan 24, 2025 A % 0| [w ¥
200 m?2ENe B UIEEPN
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.500000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
FreqRef: Int (S)  |uW Path: Bypass Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 1o
35.97 dBm —
35.16 % at0 dB 10%
10.0% 4.46 dB
1
1.0% 7.68 dB
0.1% 9.13dB
o %%@
0.01% 991dB
0.001 % 10.35dB )
0.0001 % 10.56 dB oot
i
10.79 dB
Peak oo :
46.76 dBm -
I
0.0001 % |
0.00dB 20.00 dB;
Info BW 160.00 MHz
Jan 20, 2025 A\
@ q (S @ 3:12:12PM ”_

e

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF InputZ- 50 O Atten 8 dB Trig: Free Run Center Freq- 3 500000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Int (S)  |uW Path: Bypass Radio Std: None
|l
1 Metrics A\ 2 Graph \
Average Power 100 %
36.02dBm
36.70 % at 0 dB 10%
10.0% 4.39dB
1
1.0% 747dB
0.1% 8.80dB
0.01% 948 dB o \
0.001 % 9.84dB \
0.01 A
0.0001 % 10.04 dB ;
¥
i
10.22dB
Peak 0.001 :
46.24 dBm i
0.0001 %
0.00dB 20.00dB
Info BW 160.00 MHz
Jan 20, 2025 A
@ q (S @ 3:17:50 PM [’7

£

LA
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 y +
Power Stat CCDF
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.500000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
FreqRef: Int (S)  |uW Path: Bypass Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 100
35.89 dBm —
35.72 % at0 dB 10%
10.0% 4.38dB
1
1.0% 747dB
0.1% 8.81dB
0.01 % 9.53dB — = - |
0.001 % 9.96 dB
0.0001 % 10.18 dB oot
1047 dB 0001
Peak B
46.36 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
ull Jan 20, 2025 : % L V4
OC A ? RS = bid

Configuration 1

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
(dB) 65.15 dB
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
18 6a0AM [30OMHZ 30| g 55 |35 50| 1832 |5056| 3638 | 2640 | 62.78 2.37
kHz SCS : : : : ) ) ) )

50.0 MHz 30

18 64QAM KHz SCs | 9-20 |34.47| 1811 |5253| 36.17 26.40 62.57 2.58
60.0 MHz 30

18 64QAM kHz SCs | 903 |35.46| 1811 |5352| 36.17 26.40 62.57 2.58
70.0 MHz 30

18 64QAM Hz SCs | 893 (36.28| 1815 |54.34| 36.21 26.40 62.61 2.54
80.0 MHz 30

18 64QAM kHzscs | 879(35.99| 17.38 |54.05| 35.44 26.40 61.84 3.31
90.0 MHz 30

18 64QAM \Hz SCs | 871|3567| 16.68 [53.73| 34.74 26.40 61.14 4.01
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF Input Z: 50 Atten: 6 dB Trig: Free Run  Center Freq: 3.535000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |uW Path: Bypass Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 1o
32.01 dBm —
35.23 % at0 dB 10%
10.0% 4.39dB
1
1.0% 7.68 dB
0.1% 9.38dB
0.01 % 1043 dB 01 %%@
0.001 % 11.07 dB X
0.0001 % 11.66 dB oot
3
!
11.89 dB
Peak oo :
43.80dBm -
L
0.0001 % L
0.00dB

Info BW 160.00 MHz

20.00 dB;

49cl? e

EUINPH

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF InputZ- 50 O Atten 8 dB Trig: Free Run Center Freq- 3 525000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (S)  |uW Path: Bypass Radio Std: None
|l
1 Metrics A\ 2 Graph \
Average Power 100 %
34.47 dBm =
36.61 % at0dB 10%
10.0% 4.30dB
1
1.0% 7.55dB
0.1% 9.20dB
0.01% 101808 o -
0.001 % 1084 B 2
0.0001 % 124 dB vor
\\
N
11.49.dB
Peak 0.001 ;
45.96 dBm Y
A\
0.0001 %) !
0.00dB 20.00dB
Info BW 160.00 MHz
Jan 23, 2025 A % L V4
RN =+ I ol
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v Spectrum Analyzer 2 +
Power Stat CCDF Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.520000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |uW Path: Bypass Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 1o
35.33 dBm —
35.88 % at0 dB 10%
10.0% 4.24dB
1
1.0% 743dB
0.1% 9.03dB
0.01 % 9.93dB 01 %%@
0.001 % 10.54 dB )
0.0001 % 10.93 dB oot
§
11.57 dB
Peak oo 3
46.90 dBm -
1
0.0001 % I
0.00dB 20.00 dB;
Info BW 160.00 MHz
Jan 24, 2025 A\ oo X ¥
@ a9 ¢ @.10:10:05AM”_ ‘ LA

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v 'Spedrum Analyzer 2 +
Power Stat CCDF Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.515000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (S)  |uW Path: Bypass Radio Std: None
|l
1 Metrics A\ 2 Graph \
Average Power 100%
35.88 dBm
36.79 % at 0 dB 10%
10.0% 4.32dB
1
1.0% 747dB
0.1% 8.93dB
0.01% 97248 o \
0.001 % 102008 y
0.0001 % 1042 dB vor
10.84 B |
Peak oo T
46.72dBm .
1
0.0001 % \
0.00dB 20.00dB
Info BW 160.00 MHz
Jan 24, 2025 A % 0| [w ¥
Lo M2 RS BN
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v Spectrum Analyzer 2 +
Power Stat CCDF Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.510000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |uW Path: Bypass Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 1o
35.71 dBm —
35.74 % at0 dB 10%
10.0% 4.37dB
1
1.0% 744 dB
0.1% 8.79dB
0.01 % 951dB 01 r’“ﬁ@
Y
0.001 % 9.95dB \
0019 A
0.0001 % 10.17 dB
i
10.48 dB
Peak oo
46.19dBm
i
0.0001 % i
0.00dB 20.00 dB;
Info BW 160.00 MHz
Jan 24, 2025 A\ oo X ¥
@ a9 ¢ @.11:01:42AM”_ ‘ LA

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v 'Spedrum Analyzer 2 +
Power Stat CCDF Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.505000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (S)  |uW Path: Bypass Radio Std: None
|l
1 Metrics A\ 2 Graph \
Average Power 100%
35.62 dBm =
35.96 % at 0 dB 10%
10.0% 4.34dB
1
1.0% 7.38dB
0.1% 8.71dB
o ”v@@
0.01 % 9.42dB
0.001 % 9.86 0B .
0.01 \
0.0001 % 10.25dB ;
T
I
10.89 dB
Peak oo
46.51 dBm
0.0001 % |
0.00dB 20.00 dB,
Info BW 160.00 MHz
Jan 24, 2025 A % 0| [w ¥
200 ?7ENe. B UIEEPN
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Configuration 2

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna Modulation | Bandwidth | PAR Average Total Power Decla}red Margin Limit
Power/PSD Ports 1-64 Gain
(dB) 62.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
18 64QAM 30.0 MHz 30 - 31.58 17.40 49.64 35.46 26.40 61.86 0.29
kHz SCS . . . . . . .
50.0 MHz 30
18 64QAM kHz SCS - 33.66 17.34 51.72 35.40 26.40 61.80 0.35
60.0 MHz 30
18 64QAM KHz SCS - 34.49 17.15 52.55 35.21 26.40 61.61 0.54
70.0 MHz 30
18 64QAM kHz SCS - 35.03 17.09 |53.09| 35.15 26.40 61.55 0.60
80.0 MHz 30
18 64QAM KHz SCS - 35.05 16.55 53.11 34.61 26.40 61.01 1.14
90.0 MHz 30
18 64QAM kHz SCS - 35.54 16.38 |53.60| 34.44 26.40 60.84 1.31

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1
pt SA

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 8 dB

Preamp: Off Gate: Off

WW Path: Standard IF Gain: Low
Sig Track: Off

KEYSIGHT l[lput‘rRF o
Coupling:
il > Align: Auto

1 Spectrum

Scale/Div 10 dB Ref Level 39.66 dBm

#Video BW 910 kHz*

Feb 04, 2025
11:00:22 AM

RE0E

Document 75958451 Report 02 Issue 2

Ref Lvl Offset 43.10 dB

AAAAAA

PNO: Best Wide ~ Avg Type: Power (RMS)} 4
Avg|Hold: 1/1
Trig: Free Run

Mkr1 3.475 68 GHz
Band Power 17.396 dBm

Span 60.00 MHz
#Sweep 10.0 s (1200 pts)

ol bYd
ol L‘d LAY

Page 29 of 407

COMMERCIAL - IN - CONFIDENCE



Configuration 2

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna Modulation | Bandwidth | PAR Average Total Power Decla}red Margin Limit
Power/PSD Ports 1-64 Gain
(dB) 62.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
18 64QAM 30.0 MHz 30 - 31.78 17.51 49.84 35.57 26.40 61.97 0.18
kHz SCS . . . . . . .
50.0 MHz 30
18 64QAM kHz SCS - 33.90 17.38 51.96 35.44 26.40 61.84 0.31
60.0 MHz 30
18 64QAM KHz SCS - 34.52 17.12 52.58 35.18 26.40 61.58 0.57
70.0 MHz 30
18 64QAM kHz SCS - 35.38 17.17 |53.44| 35.23 26.40 61.63 0.52
80.0 MHz 30
18 64QAM kHz SCS - 35.29 16.61 |53.35| 34.67 26.40 61.07 1.08
90.0 MHz 30
18 64QAM KHz SCS - 35.71 16.45 53.77 34.51 26.40 60.91 1.24

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1

Swept SA

KEYSIGHT :['D”t",RF o
Coupling:

R > Align: Auto

1 Spectrum
Scale/Div 10 dB

S5/~ ?

Input Z: 50 O Atten: 8 dB PNO: Best Wide  |Avg Type: Power (RMS){1|2 - 4

Corr CCorr Preamp: Off Gate: Off Avg|Hold: 1/1

Freq Ref Int (S) W Path: Standard IF Gain: Low Trig: Free Run

NFE: Off Sig Track: Off AAAAAA

Ref Lvl Offset 43.11 dB Mkr1 3.485 63 GHz
Ref Level 39.54 dBm Band Power 17.506 dBm

#Video BW 910 kHz* Span 60.00 MHz|
#5weep 10.0 s (1200 pts)

Feb 04, 2025 3] LV
11:07:29 AM 'I: L*ﬂ LAY
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Configuration 2

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna Modulation | Bandwidth | PAR Average Total Power Decla}red Margin Limit
Power/PSD Ports 1-64 Gain
(dB) 62.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
18 64QAM 30.0 MHz 30 31.68 17.55 49.74 35.61 26.40 62.01 0.14
kHz SCS . . . . . . .
50.0 MHz 30
18 64QAM kHz SCS 33.86 17.43 51.92 35.49 26.40 61.89 0.26
60.0 MHz 30
18 64QAM kHz SCS 34.28 17.21 |52.34| 35.27 26.40 61.67 0.48
70.0 MHz 30
18 64QAM kHz SCS 35.24 17.31 |53.30| 35.37 26.40 61.77 0.38
80.0 MHz 30
18 64QAM kHz SCS 35.09 16.66 |53.15| 34.72 26.40 61.12 1.03
90.0 MHz 30
18 64QAM kHz SCS 35.69 16.47 |53.75| 34.53 26.40 60.93 1.22

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1
Swept SA
KEYSIGHT Input RF Input Z: 50 O Atten: 8 dB PNO: Best Wide  |Avg Type: Power (RMS){1|2 - 4
RL > Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 1/1
Align: Auto Freq Ref Int (S) W Path: Standard IF Gain: Low Trig: Free Run
NFE: Off Sig Track: Off AAAAAA

1 Spectrum Ref Lv| Offset 43.12 dB Mkr1 3.522 21 GHz
Scale/Div 10 dB Ref Level 30.60 dBm Band Power 17.554 dBm

#Video BW 910 kHz* Span 60.00 MHz|
#5weep 10.0 s (1200 pts)

Feb 04, 2025 34 Avd
== ") P . ? 1::11:46AM ol L‘d LAY
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Configuration 3

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna ) ; Average Total Power Declared Total L=
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 65.15
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz dB
2 x 10.0 MHz 30.75 18.29 48.81 36.35 26.40 62.75 2.40
18 64QAM | 3o kHzscs | -
2 x 20.0 MHz 33.74 18.14 51.80 36.20 26.00 62.20 2.95
18 64QAM 30 kHz SCS )
2 x 30.0 MHz 35.37| 18.07 |[53.43| 36.13 26.40 62.53 2.62
18 64QAM | 3o kHzscs | -
2 x 40.0 MHz 35.86( 17.30 ([53.92| 35.36 26.40 61.76 3.39
18 64QAM | 30wz scs | -
Remarks
Configuration 3
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna . ) Average Total Power Declared Total Y
Modulation | Bandwidth PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz dB
2 x10.0 MHz
18 64QAM 30 kHz SCS - 31.10 18.36 49.16 36.42 26.40 62.82 2.33
2 x20.0 MHz
18 64QAM 30 kHz SCS - 33.82( 18.12 ([51.88| 36.18 26.40 62.58 2.57
2 x 30.0 MHz
18 64QAM 30 kHz SCS - 35.68| 18.10 ([53.74| 36.16 26.40 62.56 2.59
2 x 40.0 MHz
18 64QAM 30 kHz SCS - 36.28 17.31 54.34 35.37 26.40 61.77 3.38
2 x 50.0 MHz
18 64QAM 30 kHz SCS - 35.98 16.24 54.04 34.30 26.40 60.70 4.45
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Configuration 3

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
Antenna NR NR Carrier VA
Modulation | Bandwidth | Average Total Power | Declared | Total Léiir;?iltn
(dB) Power/PSD Ports 1-64 Gain EIRP 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 64QAM 2 x10.0 MHz - 30.32 18.26 48.38 36.32 26.40 62.72 2.43
30 kHz SCS ) ) i i i ) )
2 x 20.0 MHz
18 64QAM 30 kHz SCS - 33.67| 18.17 |[51.73| 36.23 26.32 62.55 2.60
2 x 30.0 MHz
18 64QAM 30 kHz SCS - 35.54( 18.17 |[53.60| 36.23 26.40 62.63 2.52
2 x40.0 MHz
18 64QAM 30 kHz SCS - 3593 17.32 ([53.99| 35.38 26.40 61.78 3.37
Configuration 4
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna . ) Average Total Power Declared Total iy
Modulation | Bandwidth PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz dB
2 x10.0 MHz
18 64QAM 30 kHz SCS - 29.65( 1757 |[47.71| 35.63 26.40 62.03 0.12
2 x20.0 MHz
18 64QAM 30 kHz SCS - 32.93( 17.48 |[50.99| 35.54 26.00 61.54 0.61
2 x30.0 MHz
18 64QAM 30 kHz SCS - 32.47 17.18 50.53 35.24 26.40 61.64 0.51
2 x40.0 MHz
18 64QAM 30 kHz SCS - 35.30 16.56 |[53.36| 34.62 26.40 61.02 1.13
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Configuration 4

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna ; : Average Total Power Declared Total -2
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 62.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 64QAM 2x10.0 MHz - 29.91 17.63 47.97 35.69 26.40 62.09 0.06
30 kHz SCS ) ) ) ) ) ) )
2 x20.0 MHz
18 64QAM 30 kHz SCS - 33.25 17.47 51.31 35.53 26.40 61.93 0.22
2 x 30.0 MHz
18 64QAM 30 kHz SCS - 34.37 17.25 52.43 35.31 26.40 61.71 0.44
2 x40.0 MHz
18 64QAM 30 kHz SCS - 35.47 16.57 53.53| 34.63 26.40 61.03 1.12
2 x50.0 MHz
18 64QAM 30 kHz SCS - 35.84 16.27 53.90| 34.33 26.40 60.73 1.42
Configuration 4
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna . ) Average Total Power Declared Total Y
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
2 x10.0 MHz
18 64QAM 30 kHz SCS - 29.81 17.62 47.87 35.68 26.40 62.08 0.07
2 x20.0 MHz
18 64QAM 30 kHz SCS - 3291 17.55 50.97| 35.61 26.32 61.93 0.22
2 x30.0 MHz
18 64QAM 30 kHz SCS - 35.02 17.23 53.08| 35.29 26.40 61.69 0.46
2 x40.0 MHz
18 64QAM 30 kHz SCS - 35.52 16.59 53.58| 34.65 26.40 61.05 1.10
Configuration 5
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna . ; Average Total Power Declared Total Y
Modulation | - Bandwidth | PAR | pouerpsp Ports 1-64 Gan | EIRPp | Hmit
(dB) 65.15
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz dB
18 6aQAM | SX10O0MHz 1 145 40| 1840 |50.46| 3646 | 2640 | 6286 | 2.29
30 kHz SCS ) ) ) ) ) ) )
3 x20.0 MHz
18 64QAM 30 kHz SCS - 35.42 18.12 53.48| 36.18 26.00 62.18 2.97
3 x30.0 MHz
18 64QAM 30 kHz SCS - 36.15 17.07 54.21 35.13 26.40 61.53 3.62
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Configuration 5

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna ; : Average Total Power Declared Total -2
Modulation | - Bandwidth | PAR | b0 0psp Ports 1-64 Gain ERp | Limit
(dB) 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 64QAM 3 x10.0 MHz - 32.54 18.49 50.60| 36.55 26.40 62.95 2.20
30 kHz SCS ) ) ) ) ) ) )
3x20.0 MHz
18 64QAM 30 kHz SCS - 35.48 18.09 53.54| 36.15 26.40 62.55 2.60
3 x30.0 MHz
18 64QAM 30 kHz SCS - 36.22 17.12 54.28| 35.18 26.40 61.58 3.57
Configuration 5
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna : ; Average Total Power Declared Total Y
Modulation | - Bandwidih | PAR | poerpsp Ports 1-64 Gan | ERP | HMi
(dB) 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 | eaQam |3X10OMHz| 5545 1856 |s0.51| 3662 | 2640 | 6302 | 213
30 kHz SCS ) ) ) ) ) ) )
3x20.0 MHz
18 64QAM 30 kHz SCS - 35.53 18.12 53.59| 36.18 26.32 62.50 2.65
3 x30.0 MHz
18 64QAM 30 kHz SCS - 36.15 17.13 54.21 35.19 26.40 61.59 3.56

Configuration 6

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna : ; Average Total Power Declared Total Y
Modulation | - Bandwidth | PAR | poerpsp Ports 1-64 Gan | EIRP | Hmt
(dB) 62.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 | eaQam |3X10OMHzZI g1 50| 1750 |49.56| 3565 | 2640 | 6205 | 0.10
30 kHz SCS ) ) ) ) ) ' )
3x20.0 MHz
18 64QAM 30 kHz SCS - 34.52 17.37 52.58 35.43 26.00 61.43 0.72
3 x30.0 MHz
18 64QAM 30 kHz SCS - 35.58 16.48 53.64| 34.54 26.40 60.94 1.21
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Config

uration 6

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna : ; Average Total Power Declared Total iy
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 62.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 64QAM 3 x10.0 MHz - 31.78 17.64 49.84| 35.70 26.40 62.10 0.05
30 kHz SCS ' ' ) ) ) ' '
3x20.0 MHz
18 64QAM 30 kHz SCS - 34.80 17.34 52.86 35.40 26.40 61.80 0.35
3 x30.0 MHz
18 64QAM 30 kHz SCS - |35.60| 1652 |53.66( 34.58 26.40 60.98 1.17
Configuration 6
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna : ; Average Total Power Declared Total Y
Modulation | - Bandwidih | PAR | poerpsp Ports 1-64 Gan | ERP | HmMi
(dB) 62.15
dBm [ dBm/MHz | dBm [dBm/MHz dBi dBm/MHz dB
3x10.0 MHz
18 64QAM 30 kHz SCS - 31.61 See below - Measured on all 64 Ports
3x20.0 MHz
18 64QAM 30 kHz SCS - |3459| 1744 |52.65( 35.50 26.32 61.82 0.33
3 x30.0 MHz
18 64QAM 30 kHz SCS - |35.60| 16.50 |[53.66| 34.56 26.40 60.96 1.19
Test Channel | \r NR Carrier Number of PSD (dBm/MHz) EIRP Limit Margin
Modulation | Bandwidth Measurements vin Max 5 (dBm/MHz) | (dBm/MHz) (dB)
Top (3535 QPSK 3x10.0MHz | 64 16.94 | 18.79 | 25.58 62.11 62.15 0.17
MHz) 30 kHz SCS
FCC Maximum Power Spectral Density Results
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Configuration 7

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna ; : Average Total Power Declared Total -2
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
2 x 20.0 MHz
18 QPSK 30 kHz SCS - 34.04 18.49 52.10 36.55 27.40 63.95 1.20
2 x 40.0 MHz
18 QPSK 30 kHz SCS - 36.87 18.22 54.93 36.28 27.04 63.32 1.83
2 x60.0 MHz
18 QPSK 30 kHz SCS - 37.70 17.29 55.76 35.35 27.40 62.75 2.40
Configuration 7
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna ) ; Average Total Power Declared Total -2
Modulation | - Bandwidih | PAR | poyerpsp Ports 1-64 Gan | ERP | HMI
(dB) 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
2 x 20.0 MHz
18 QPSK 30 kHz SCS - 34.24 18.65 52.30 36.71 27.40 64.11 1.04
2 x40.0 MHz
18 QPSK 30 kHz SCS - 36.79 18.22 |54.85| 36.28 27.04 63.32 1.83
2 x 60.0 MHz
18 QPSK 30 kHz SCS - 3791 17.36 |[55.97| 35.42 27.40 62.82 2.33
Configuration 7
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna . ; Average Total Power Declared Total L2
Modulation | Bandwidth PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
2 x 20.0 MHz
18 QPSK 30 kHz SCS 33.91 18.54 51.97 36.60 27.40 64.00 1.15
2 x40.0 MHz
18 QPSK 30 kHz SCS 37.00( 1825 |55.06| 36.31 27.04 63.35 1.80
2 x 60.0 MHz
18 QPSK 30 kHz SCS 37.92( 17.34 |[55.98| 35.40 27.40 62.80 2.35
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Configuration 8

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna ; : Average Total Power Declared Total -2
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 62.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
18 QPSK 233 EI(-)|ZOS’\AC|—ISZ - 32.43 16.82 50.49 34.88 27.04 61.92 0.23
18 QPSK 233 ‘kngOSMCHSZ - See below - Measured on all 64 Ports
18 QPSK 233 EE"ZOSMCHSZ - |3713| 1649 |5519| 3455 | 2740 | 6195 | 020
Test Channel | \r NR Carrier Number of PSD (dBm/MHz) EIRP Limit Margin
Modulation | Bandwidth Measurements vin Max 5 (dBm/MHz) | (dBm/MHz) (dB)
Bottom (3880 QPSK 2x40.0MHz | 64 16.22 | 17.78 | 34.71 62.11 62.15 0.04
MHz) 30 kHz SCS
FCC Maximum Power Spectral Density Results
Configuration 8
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna . : Average Total Power Declared Total -2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm [ dBm/MHz | dBm [dBm/MHz]|  dBi dBm/MHz | dB
18 QPSK 233 EE&OSMCHSZ - See below - Measured on all 64 Ports
18 QPSK %g ‘k‘a'ZOSMCHSZ - |3547| 1669 |5353| 3475 | 2740 | 6215 | 0.00
18 QPSK 233 Eafs"ﬂcf - |36.94| 1645 |55.00| 3451 | 27.40 | 6191 | 0.4
Test Channel | \r NR Carrier Number of PSD (dBm/MHz) EIRP Limit Margin
Modulation | Bandwidth Measurements i Max 5 (dBm/MHz) | (dBm/MHz) (dB)
Middle (3910 QPSK 2 x40.0 MHz 64 15.99 | 17.60 | 34.64 62.04 62.15 0.11
MHz) 30 kHz SCS

FCC Maximum Power Spectral Density Results
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Configuration 8

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position T
NR NR Carrier Margin
Antenna ; : Average Total Power Declared Total -2
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 62.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
2x20.0 MHz
18 QPSK 30 kHz SCS - 32.25 16.80 50.31| 34.86 27.04 61.90 0.25
2x40.0 MHz
18 QPSK 30 kHz SCS - 35.26 16.66 53.32| 34.72 27.40 62.12 0.03
2 x60.0 MHz
18 QPSK 30 kHz SCS - 37.19 16.55 55.25( 34.61 27.40 62.01 0.14

Configuration 9

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna ; . Average Total Power Declared Total . <
Modulation | - Bandwidth | PAR | poerpsp Ports 1-64 Gan | ERP | LMt
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
3x20.0 MHz
18 QPSK 30 kHz SCS - 36.11 18.77 54.17 36.83 27.04 63.87 1.28
3x40.0 MHz
18 QPSK 30 kHz SCS - |35.66| 15.37 |53.72| 33.43 27.40 60.83 4.32

Configuration 9

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna : : Average Total Power Declared Total -2
Modulation | - Bandwidth | PAR | poyer/psp Ports 1-64 Gan | EIRP | LMt
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
3x20.0 MHz
18 QPSK 30 kHz SCS - |36.08| 18.77 |[54.14| 36.83 27.40 64.23 0.92
3 x40.0 MHz
18 QPSK 30 kHz SCS - |[37.80| 15.38 |[55.86| 33.44 27.40 60.84 431
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Configuration 9

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna : ; Average Total Power Declared Total iy
Modulation |- Bandwidth | PAR | poyerpsp Ports 1-64 Gan | ERP | Hmit
(dB) 65.15
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
3 x20.0 MHz
18 QPSK 30 kHz SCS - 36.11 18.77 54.17 36.83 27.04 63.87 1.28
3 x40.0 MHz
18 QPSK 30 kHz SCS - 35.66 15.37 53.72 33.43 27.40 60.83 4.32
Configuration 10
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna . . Average Total Power Declared Total LS
Modulation |~ Bandwidth | PAR | poerpsp Ports 1-64 Gan | EIRP | Mt
(dB) 62.15
dBm [dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz dB
3 x20.0 MHz
18 QPSK 30 kHz SCS - 34.19 16.97 |52.25| 35.03 27.04 62.07 0.08
3 x40.0 MHz
18 QPSK 30 kHz SCS - 36.83 See below - Measured on all 64 Ports
Test NR NR Carrier | Number of PSD (dBm/MHz) EIRP Limit Margin
Channel | pmodulation Bandwidth Measurements in Max 5 (dBm/MHz) (dBm/MHz) (dB)
Bottom 3x40.0 64 15.80 | 17.49 | 34.36 61.76 62.15 0.39
(3900 QPSK MHz 30
MHz) kHz SCS
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Configuration 10

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Margin
Antenna Modulation Carrier PAR Average Total Power Decla_lred Total Limit
Bandwidth Power/PSD Ports 1-64 Gain EIRP
(dB) 62.15
dBm dBm/MHz | dBm [dBm/MHz| dBi [dBm/MHz|[ dB
3x20.0
18 QPSK MHz 30 - 34.43 See below - Measured on all 64 Ports
kHz SCS
3x40.0
18 QPSK MHz 30 - 36.85 See below - Measured on all 64 Ports
kHz SCS
Test NR NR Carrier | Number of PSD (dBm/MHz) EIRP Limit Margin
Channel Modulation Bandwidth Measurements - (dBm/MHz) (dBm/MHz) (dB)
Min Max >
Middle 3x20.0 64 16.12 17.71 | 34.60 62.00 62.15 0.15
(3910 QPSK MHz 30
MHz) kHz SCS
Middle 3x40.0 64 15.69 17.40 | 34.29 61.69 62.15 0.46
(3910 QPSK MHz 30
MHz) kHz SCS
Configuration 10
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
: Total
Antenna Mo d’:E\tion g?ng\?v:gﬁ: PAR Average Total Power Declared Total EIRP
Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm [ dBm/MHz | dBm [ dBm/MHz dBi dBm/MHz dB
3x20.0 MHz
18 QPSK 30 kHz SCS 35.71 16.57 53.77 34.63 27.04 61.67 0.48
3x40.0 MHz
18 QPSK 30 kHz SCS 36.97 See below - Measured on all 64 Ports
Test Channel Number of PSD (dBm/MHz) EIRP Limit Margin
Measurements - (dBm/MHz) (dBm/MHz) (dB)
Min Max >
Top (3920 MHz) 64 15.61 17.12 34.24 61.64 62.15 0.51
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Configuration 11

Maximum Output Power - see Section 1.4 Configuration Description

COMMERCIAL - IN - CONFIDENCE

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna | Band : ; Average Total Power Declared Total iy
Modulation | Bandwidth | PAR | po\yeripsp Ports1-64 | Gan | ERP | LMt
(dB) 65.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz | dB
3x30.0
18 77G 64QAM MHz 30 - |32.99( 16.89 ([51.05| 34.95 26.40 61.35 3.80
kHz SCS
1x20.0
18 7T™ QPSK MHz 30 - [30.08 17.41 48.14 35.47 27.04 62.51 2.64
kHz SCS
Configuration 11
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna | Band : ; Average Total Power Declared Total -2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz | dB
3x30.0
18 777G 64QAM MHz 30 - [36.19 17.13 54.25 35.19 26.40 61.59 3.56
kHz SCS
1x20.0
18 7™M QPSK MHz 30 - 129.91( 17.34 (47.97| 35.40 27.40 62.80 2.35
kHz SCS
Configuration 11
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna| Band : ; Average Total Power Declared Total . <
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz [ dB
3x30.0
18 777G 64QAM MHz 30 - [36.28 17.14 54.34 35.20 26.40 61.60 3.55
kHz SCS
1x20.0
18 7T™M QPSK MHz 30 - 129.68 17.20 47.74 35.26 27.04 62.30 2.85
kHz SCS
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Configuration 12

Maximum Output Power - see Section 1.4 Configuration Description

COMMERCIAL - IN - CONFIDENCE

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna | Band : ; Average Total Power Declared Total iy
Modulation | Bandwidth | PAR | po\yeripsp Ports1-64 | Gan | ERP | Mt
(dB) 62.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz | dB
3x30.0
18 77G 64QAM MHz 30 - |36.04 16.90 (54.10| 34.96 26.40 61.36 0.79
kHz SCS
1x20.0
18 7™M QPSK MHz 30 - |28.29( 15.90 (46.35| 33.96 27.04 61.00 1.15
kHz SCS
Configuration 12
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna | Band : ; Average Total Power Declared Total -2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz | dB
3x30.0
18 77G 64QAM MHz 30 - [35.99| 16.87 |54.05| 34.93 26.40 61.33 0.82
kHz SCS
1x20.0
18 7™M QPSK MHz 30 - |28.35( 15.92 (46.41| 33.98 27.40 61.38 0.77
kHz SCS
Configuration 12
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna| Band : ; Average Total Power Declared Total . <
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz [ dB
3x30.0
18 777G 64QAM MHz 30 - [35.91 16.91 53.97 34.97 26.40 61.37 0.78
kHz SCS
1x20.0
18 7T™M QPSK MHz 30 - [28.09 15.66 46.15 33.72 27.04 60.76 1.39
kHz SCS
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Configuration 13

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M/B
NR NR Carrier Margin
Antenna | Band . ; Average Total Power Declared Total Y
Modulation | Bandwidth | PAR | po\yeripsp Ports1-64 | Gan | ERP | LMt
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz| dB
2 x50.0
18 77G 64QAM MHz 30 - [36.40| 16.93 |54.46| 34.99 26.40 61.39 3.76
kHz SCS
2x20.0
18 7™ QPSK MHz 30 - [31.60| 15.96 |49.66| 34.02 27.04 61.06 4.09
kHz SCS
Configuration 13
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M/M
NR NR Carrier Margin
Antenna | Band : : Average Total Power | Declared | Total .2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz| dB
2x50.0
18 777G 64QAM MHz 30 - 136.56 16.94 54.62 35.00 26.40 61.40 3.75
kHz SCS
2x20.0
18 7™ QPSK MHz 30 - [31.93]| 16.35 |49.99| 34.41 27.40 61.81 3.34
kHz SCS
Configuration 13
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M/T
NR NR Carrier Margin
Antenna| Band . ) Average Total Power Declared [ Total i
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm |dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
2x50.0
18 777G 64QAM MHz 30 - 136.28 16.69 54.34 34.75 26.40 61.15 4.00
kHz SCS
2x20.0
18 7T™M QPSK MHz 30 - 131.29 15.99 49.35 34.05 27.04 61.09 4.06
kHz SCS
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Configuration 14

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M/B
NR NR Carrier Margin
Antenna | Band . ; Average Total Power Declared Total Y
Modulation | Bandwidth | PAR | po\yeripsp Ports1-64 | Gan | ERP | Mt
(dB) 62.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz| dB
2 x50.0
18 77G 64QAM MHz 30 - |36.23( 16.61 (54.29| 34.67 26.40 61.07 1.08
kHz SCS
2x20.0
18 7™M QPSK MHz 30 - |31.31| 15.63 ([49.37| 33.69 27.04 60.73 142
kHz SCS
Configuration 14
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M/M
NR NR Carrier Margin
Antenna | Band : ; Average Total Power Declared Total -2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz| dB
2x50.0
18 777G 64QAM MHz 30 - 136.11 16.41 54.17 34.47 26.40 60.87 1.28
kHz SCS
2x20.0
18 7T™ QPSK MHz 30 - [31.41 15.78 49.47 33.84 27.40 61.24 0.91
kHz SCS
Configuration 14
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M/T
NR NR Carrier Margin
Antenna| Band " ; Average Total Power Declared Total L2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz | dB
2 x50.0
18 777G 64QAM MHz 30 - 136.05 16.35 54,11 34.41 26.40 60.81 1.34
kHz SCS
2x20.0
18 7T™M QPSK MHz 30 - 130.58 15.22 48.64 33.28 27.04 60.32 1.83
kHz SCS
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Configuration 15

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna | Band . ; Average Total Power Declared Total Y
Modulation | Bandwidth | PAR | po\yeripsp Ports1-64 | Gan | ERP | LMt
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz| dB
1x70.0
18 77G 64QAM MHz 30 - [34.80| 16.79 |52.86| 34.85 26.40 61.25 3.90
kHz SCS
3x20.0
18 7T™ QPSK MHz 30 - [34.09 16.81 52.15 34.87 27.04 61.91 3.24
kHz SCS
Configuration 15
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna | Band : ; Average Total Power Declared Total L2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz| dB
1x70.0
18 77G 64QAM MHz 30 - [34.94] 16.99 |53.00( 35.05 26.40 61.45 3.70
kHz SCS
3x20.0
18 7T™ QPSK MHz 30 - [34.49 17.14 52.55 35.20 27.40 62.60 2.55
kHz SCS
Configuration 15
Maximum Output Power - see Section 1.4 Configuration Description
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna | Band . . Average Total Power Declared Total L2
Modulation | Bandwidth | PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 65.15
dBm |dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
1x70.0
18 777G 64QAM MHz 30 - 135.11 17.15 53.17 35.21 26.40 61.61 3.54
kHz SCS
3x20.0
18 7T™M QPSK MHz 30 - 134.36 17.03 52.42 35.09 27.04 62.13 3.02
kHz SCS
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Configuration 16

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna| Band . : Average Total Power Declared Total iy
Modulation | Bandwidth | PAR | oo PolEC Ports 1-64 Gain ERp | Limit
(dB) 62.15
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz | dB
1x70.0
18 77G 64QAM MHz 30 - [34.41) 16.39 |52.47| 34.45 26.40 60.85 1.30
kHz SCS
3x20.0
18 7™ QPSK MHz 30 - [33.12] 15.85 |51.18| 33.91 27.04 60.95 1.20
kHz SCS

Configuration 16

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
i Channel Position M
Antenna | Band NR NR Carrier

Modulation | Bandwidth PAR Average Total Power | Declared | Total MLai;?iltn
(dB) Power/PSD Ports 1-64 Gain EIRP 62.15
dBm [dBm/MHz [ dBm [ dBm/MHz dBi dBm/MHz | dB
1x70.0
18 777G 64QAM MHz 30 - 134.83 16.78 52.89| 34.84 26.40 61.24 0.91
kHz SCS
3x20.0
18 7™M QPSK MHz 30 - 33.54 16.13 51.60 34.19 27.40 61.59 0.56
kHz SCS

Configuration 16

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna| Band : ; Average Total Power Declared Total Y
Modulation | Bandwidth | PAR | ooy Pots1-64 | Gan | EIRP | Smit
(dB) 62.15
dBm [dBm/MHz | dBm | dBm/MHz dBi dBm/MHz [ dB
1x70.0
18 77G 64QAM MHz 30 - |34.82( 16.81 ([52.88| 34.87 26.40 61.27 0.88
kHz SCS
3x20.0
18 7™M QPSK MHz 30 - 133.19( 16.02 ([51.25| 34.08 27.04 61.12 1.03
kHz SCS
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Configuration 17

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna | Band . : Average Total Power Declared Total e
Modulation| — Bandwidth | PAR | poyer/psp Ports 1-64 Gan | ERP | Hmit
(dB) 65.15
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
30.0 MHz 30
776 | 640AM - |3233| 1822 |5039| 3628 | 2640 | 6268 2.47
" kHz SCS
20.0 MHz 30
77M | QPsk oMz - |3119| 1845 |4925| 3651 | 27.04 | 6355 1.60
776 | eaqam | S0OMHz30 4 150 24| 1810 |5280| 3616 | 2640 | 6256 | 259
kHz SCS
18 20.0 MHz 30
77M | QPsk oV - |3077| 1832 |4883| 3638 | 2704 | 6342 1.73
776 | eagam | S0OMHz30 1 ap a1 | 1796 |s5337| 3602 | 2640 | 6242 2.73
kHz SCS
18 20.0 MHz 30
77M | QPSK o - |3086| 1826 |4892| 3632 | 2704 | 6336 1.79
776 | 640AM 7?('3 MHz30 | l3599| 1792 |[s54.05| 3598 | 2640 | 6238 2.77
25CS
18 20.0 MHz 30
77M | QPsk s - |3098| 1820 |49.04| 3626 | 2704 | 6330 1.85
776 | eagam | 800MHz30 | ago0| 4730 |s383| 3536 | 2640 | 6176 3.39
kHz SCS
18 20.0 MHz 30
77M | QPsk o - |3001| 1741 |4807| 3547 | 2704 | 6251 2.64
776 | 64QAM 9?('3 MHz30 | 13567| 1661 |53.73| 3467 2640 | 61.07 4.08
25CS
18 20.0 MHz 30
77M | QPSK s - |3019| 1732 |4825| 3538 | 2704 | 6242 2.73
Document 75958451 Report 02 Issue 2 Page 48 of 407

COMMERCIAL - IN - CONFIDENCE



Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1

Swept SA ' ‘i‘

KEYSIGHT /nput RF Input Z: 50 Q Aften: 8 dB PNO: Best Wide  Avg Type: Power (RMS)
RL > Preamp: Off Gate: Off /Avg|Hold: 1/1

Align: Auto FreqRef: Int (S) W Path: Standard |IF Gain: Low Trig: Free Run
- NFE: Off Sig Track: Off

56

w

AAAAAA

1 Spectum ' Ref Lv| Offset 43.10 dB
Scale/Div 10 dB Ref Level 40.24 dBm

Log

A
Y.

Center 3.46500 GHz #Video BW 910 kHz*

#Res BW 300 kHz
Jan 23, 2025
10:07:40 AM " \

acA?

Span 60.00 MHz

#Sweep 10.0 s (1200 pts)

gal)

=

Antenna 18 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1
Swept SA

KEYSIGHT Input RF Input Z: 50 O Atten: 8 dB PNO: Best Wide  Avg Type: Power (RMS)I 4

RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 1/1
Align: Auto Freq Ref Int (S) W Path: Bypass IF Gain: Low Trig: Free Run
NFE: Off Sig Track: Off

Ref Lvl Offset 43.67 dB
Ref Level 38.83 dBm

#Video BW 620 kHz*

Jan 31, 2025
== q (ﬂ . ? 1a0r:143:59AM
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Mkr1 3.855 42 GHz

Band Power 18.451 dBm

Span 40.00 MHz
#Sweep 10.0 s (1200 pts)

el

LV
LA
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Configuration 17

Maximum Output Power - see Section 1.4 Configuration Description

Antenna

Band

NR

Modulation

NR Carrier
Bandwidth

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position M

PAR
(dB)

Average Total Power Declared

Power/PSD Ports 1-64 Gan | Total EIRP

Margin
Limit
65.15

dBm [ dBm/MHz | dBm | dBm/MHz dBi dBm/MHz

dB

18

777G

64QAM

30.0 MHz
30 kHz
SCS

32.96 18.62 51.02 36.68 26.40 63.08

2.07

7™M

QPSK

20.0 MHz
30 kHz
SCS

31.06 18.61 49.12 36.67 27.40 64.07

1.08

18

777G

64QAM

50.0 MHz
30 kHz
SCS

34.76 18.11 52.82 36.17 26.40 62.57

2.58

7IM

QPSK

20.0 MHz
30 kHz
SCS

30.89 18.48 48.95 36.54 27.40 63.94

121

18

777G

64QAM

60.0 MHz
30 kHz
SCS

35.38 17.96 53.44 36.02 26.40 62.42

2.73

7IM

QPSK

20.0 MHz
30 kHz
SCS

30.83 18.43 48.89 36.49 27.40 63.89

1.26

18

777G

64QAM

70.0 MHz
30 kHz
SCS

36.56 18.39 54.62 36.45 26.40 62.85

2.30

7™M

QPSK

20.0 MHz
30 kHz
SCS

31.29 18.42 49.35 36.48 27.40 63.88

1.27

18

777G

64QAM

80.0 MHz
30 kHz
SCS

36.42 17.66 54.48 35.72 26.40 62.12

3.03

7™M

QPSK

20.0 MHz
30 kHz
SCS

30.29 17.54 48.35 35.60 27.40 63.00

2.15

18

777G

64QAM

90.0 MHz
30 kHz
SCS

36.15 17.06 54.21 35.12 26.40 61.52

3.63

7IM

QPSK

20.0 MHz
30 kHz
SCS

30.24 17.49 48.30 35.55 27.40 62.95

2.20

Document 75958451 Report 02 Issue 2

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B

Page 50 of 407

COMMERCIAL - IN - CONFIDENCE




Spectrum Analyzer 1 7‘

Swept SA ' i

KEYSIGHT /nput RF Input Z: 50 Q Atten: 8 dB PNO: Best Wide  |Avg Type: Power (RMS) 3456

RL > Preamp: Off Gate: Off Avg|Hold: 1/1 W

Freq Ref: Int(S)  |uW Path: Standard IF Gain: Low Trig: Free Run T

| NFE: Off Sig Track: Off AAAAAA

1 Spectum ' Ref Ly Offset 43.47 dB

Scale/Div 10 dB Ref Level 39.73 dBm

Log

297

197

Y.

973

027

103

203

303

403

-50.3

Center 3.50000 GHz #Video BW 910 kHz* Span 60.00 MHz,
#Res BW 300 kHz #5weep 10.0 s (1200 pts)
- ol [ 9 | Jan20, 2025 ‘ / ‘ ‘7‘ ‘@‘ ‘W
‘E‘ "N e ‘!‘1 il - £ hd LAY

Antenna 18 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1

Swept SA

KEYSIGHT !nput RF

RL Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 8 dB
Preamp: Off
LW Path: Bypass

PNO: Best Wide  |Avg Type: Power (RMS) (1|7 - 4
Gate: Off Avg|Hold: 1/1
IF Gain: Low Trig: Free Run
Sig Track: Off AAAAAA
Ref Lvl Offset 43.72 dB

Ref Level 38.95 dBm

#Video BW 620 kHz*

9 Jan 31, 2025
e | 10:51:26 AM
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Band Power 18.605 dBm

Span 40.00 MHz
#Sweep 10.0 5 (1200 pts)
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Configuration 17

Maximum Output Power - see Section 1.4 Configuration Description

Antenna

Band

NR

Modulation

NR Carrier
Bandwidth

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position T

PAR
(dB)

Average Total Power Declared

Power/PSD Ports 1-64 Gan | Total EIRP

Margin
Limit
65.15

dBm [ dBm/MHz | dBm | dBm/MHz dBi dBm/MHz

dB

18

777G

64QAM

30.0 MHz
30 kHz
SCS

32.49 18.32 50.55 36.38 26.40 62.78

2.37

7™M

QPSK

20.0 MHz
30 kHz
SCS

30.74 18.27 48.80 36.33 27.04 63.37

1.78

18

777G

64QAM

50.0 MHz
30 kHz
SCS

34.47 18.12 52.53 36.18 26.40 62.58

2.57

7IM

QPSK

20.0 MHz
30 kHz
SCS

30.59 18.27 48.65 36.33 27.04 63.37

1.78

18

777G

64QAM

60.0 MHz
30 kHz
SCS

35.46 18.11 53.52 36.17 26.40 62.57

2.58

7IM

QPSK

20.0 MHz
30 kHz
SCS

30.79 18.10 48.85 36.16 27.04 63.20

1.95

18

777G

64QAM

70.0 MHz
30 kHz
SCS

36.28 18.15 54.34 36.21 26.40 62.61

2.54

7™M

QPSK

20.0 MHz
30 kHz
SCS

30.91 18.08 48.97 36.14 27.04 63.18

1.97

18

777G

64QAM

80.0 MHz
30 kHz
SCS

35.99 17.38 54.05 35.44 26.40 61.84

3.31

7™M

QPSK

20.0 MHz
30 kHz
SCS

29.68 17.18 47.74 35.24 27.04 62.28

2.87

18

777G

64QAM

90.0 MHz
30 kHz
SCS

35.67 16.68 53.73 34.74 26.40 61.14

4.01

7IM

QPSK

20.0 MHz
30 kHz
SCS

29.72 17.22 47.78 35.28 27.04 62.32

2.83
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Spectrum Analyzer 1 7‘

Swept SA ' i

KEYSIGHT /nput RF Input Z: 50 Q Atten: 8 dB PNO: Best Wide  |Avg Type: Power (RMS) 3456

RL > Preamp: Off Gate: Off Avg|Hold: 1/1 W

Align: Auto Freq Ref: Int(S)  |uW Path: Standard IF Gain: Low Trig: Free Run T

| NFE: Off Sig Track: Off AAAAAA

1 Spectum ' Ref Ly Offset 43.12 dB

Scale/Div 10 dB Ref Level 40.50 dBm

Log

305

205

U0 /\

A4

105

99

195

295

-39.5

495
Center 3.53500 GHz #Video BW 910 kHz* Span 60.00 MHz,
#Res BW 300 kHz #5weep 10.0 s (1200 pts)
- ol [ 9 | Jan 23,2025 ‘ / ‘ ‘7‘ ‘@‘ ‘W
‘E‘ "N e ‘!‘ 1 T O £ hd LAY

Antenna 18 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel
Position B

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input RF Input Z: 50 Q Atten: 8 dB PNO: Best Wide  Avg Type: Power (RMS)E 4
RL > Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 1/1
Align: Auto FreqRef: Int (S)  pW Path: Bypass IF Gain: Low Trig: Free Run
NFE: Off Sig Track: Off AAAAAA

Ref Lyl Offset 43.73 dB Mkr1 3.961 88 GHz
Ref Level 37.99 dBm Band Power 18.266 dBm

#Video BW 620 kHz* Span 40.00 MHz
#Sweep 10.0 5 (1200 pts)

Jan 31, 2025 3] LV
? 11:21:44 AM 'n L*ﬂ LAY
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Configuration 18

Maximum Outpu

t Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier Margin
Antenna | Band Modulation | Bandwidth | PAR Average Total Power Decla}red Total EIRP | Limit
Power/PSD Ports 1-64 Gain

(dB) 62.15

dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB

18 777G 64QAM 30.0 MHz 30 - 31.58 17.40 49.64 35.46 26.40 61.86 0.29

kHz SCS ) ) ) ) ) ) )

20.0 MHz 30

18 7™M QPSK kHz SCS - 29.20 16.75 47.26 34.81 27.04 61.85 0.30
50.0 MHz 30

18 77G 64QAM kHz SCS - 33.66 17.34 51.72 35.40 26.40 61.80 0.35
20.0 MHz 30

18 7™ QPSK kHz SCS - 29.07 16.66 47.13 34.72 27.04 61.76 0.39
60.0 MHz 30

18 777G 64QAM KHz SCS - 34.49 17.15 52.55 35.21 26.40 61.61 0.54
20.0 MHz 30

18 7™ QPSK kHz SCS - 29.05 16.50 47.11 34.56 27.04 61.60 0.55
70.0 MHz 30

18 77G 64QAM kHz SCS - 35.03 17.09 53.09 35.15 26.40 61.55 0.60
20.0 MHz 30

18 7™ QPSK kHz SCS - 28.92 16.43 46.98 34.49 27.04 61.53 0.62
80.0 MHz 30

18 777G 64QAM KHz SCS - 35.05 16.55 53.11 34.61 26.40 61.01 1.14
20.0 MHz 30

18 7™ QPSK KHz SCS - 28.17 15.63 46.23 33.69 27.04 60.73 1.42
90.0 MHz 30

18 77G 64QAM kHz SCS - 35.54 16.38 53.60 34.44 26.40 60.84 1.31
20.0 MHz 30

18 7™ QPSK KHz SCS - 28.11 15.65 46.17 33.71 27.04 60.75 1.40

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1

Swept SA

KEYSIGHT Input R

RL Coupling: DC
Align: Auto

?

Atten: 8 dB

Preamp: Off Gate: Off

UW Path: Standard IF Gain: Low
Sig Track: Off

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

PNO: Best Wide  Avg Type: Power(RMS)3 4

Avg|Hold: 11
Trig: Free Run
AAAAAA

Mkr1 3.475 68 GHz
Band Power 17.396 dBm

Ref Lv| Offset 43.10 dB
Ref Level 39.66 dBm

#Video BW 910 kHz* Span 60.00 MHz|

#5weep 10.0 s (1200 pts)

Feb 04, 2025
11:00:22 AM
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Antenna 18 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

nB

Positio

Swept SA

‘Spectrum Analyzer 1

KEYSIGHT |[nput: RF

RL

1 Spectrum

Coupling: DC

Align- Auto

Scale/Div 10 dB

Center 3.85000 GHz
#Res BW 200 kHz

£oc .

Configuration 18

Input Z- 50 O
Corr CCorr

Freq Ref: Int (S)
NFE: Off

9 Feb 11, 202
o | 11:06:45 AM

Alten: 6 dB
Preamp: Off
pW Path: Bypass

PNO: Best Wide  Avg Type: Power (RMS}|1| 2 4
Gate: Off Avg|Hold: 1/1 A

IF Gain- Low Trig: Free Run
Sig Track: Off AAAAAA

Ref Lvl Offset 43.61 dB Mkr1 3.856 92 GHz
Ref Level 36.58 dBm Band Power 16.752 dBm

#Video BW 620 kHz* Span 40.00 MHz|

#Sweep 10.0 s (1200 pts)

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Margin
Antenna | Band Modulation | Bandwidth PAR | Average Power/PSD Total Power | Declared|  Total Limit
Ports 1-64 Gain EIRP

(dB) 62.15

dBm dBm/MHz | dBm | dBm/MHz dBi dBm/MHz | dB

18 | 77m | eagam | SOOMHz30 | | 5 g 1751 |49.84| 3557 | 2640 | 6197 | 018

kHz SCS ) ) ) ) ) ) )

20.0 MHz 30

18 77G QPSK kHz SCS - 29.14 16.64 47.20| 34.70 27.40 62.10 0.05
50.0 MHz 30

18 7™ 64QAM KHz SCS - 33.90 17.38 51.96 35.44 26.40 61.84 0.31
20.0 MHz 30

18 777G QPSK KHz SCS - 29.19 16.52 47.25 34.58 27.40 61.98 0.17
60.0 MHz 30

18 7™ 64QAM KHz SCS - 34.52 17.12 52.58 35.18 26.40 61.58 0.57
20.0 MHz 30

18 777G QPSK kHz SCS - 29.17 16.57 47.23 34.63 27.40 62.03 0.12
70.0 MHz 30

18 7™M 64QAM KHz SCS - 35.38 17.17 53.44 35.23 26.40 61.63 0.52
20.0 MHz 30

18 777G QPSK KHz SCS - 28.98 16.57 47.04 34.63 27.40 62.03 0.12
80.0 MHz 30

18 7™ 64QAM KHz SCS - 35.29 16.61 53.35 34.67 26.40 61.07 1.08
20.0 MHz 30

18 777G QPSK kHz SCS - 28.19 15.80 46.25 33.86 27.40 61.26 0.89
90.0 MHz 30

18 7™M 64QAM kHz SCS - 35.71 16.45 53.77 34.51 26.40 60.91 1.24
20.0 MHz 30

18 77G QPSK kHz SCS - 28.35 15.80 46.41| 33.86 27.40 61.26 0.89
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1

Swept SA

KEYSIGHT Input RF

RL Coupling: DC
Align: Auto

Input Z: 50 O
Corr CCorr

Freq Ref: Int (S)
NFE: Off

Aften: 8 dB PNO: Best Wide  |Avg Type: Power (RMS) (1|2 - 2
Preamp: Off Gate: Off Avg|Hold: 11
LW Path: Standard IF Gain: Low Trig: Free Run

Sig Track: Off AAAAAA

Mkr1 3.485 63 GHz
Band Power 17.506 dBm

Ref LvI Offset 43.11 dB
Ref Level 39.54 dBm

#Video BW 910 kHz* Span 60.00 MHz|

#Sweep 10.0 s (1200 pts)

f) Feb 04, 2025 ¢

11:07:29 AM

Antenna 18 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M

'Spectrum Analyzer 1
Swept SA
KEYSIGHT [nput RF

Coupling: DC
L Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 3.91000 GHz
#Res BW 200 kHz

“coa?

Document 75958451 Report 02 Issue 2

InputZ: 50 Q
Corr CCorr
FreqRef: Int (S)
NFE: Off

Alten: 6 dB
Preamp: Off
MW Path: Bypass

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Power (RMS)[1] 2 - 4
AvglHold: 1/1 A
Trig: Free Run
AAAAAA
Mkr1 3.903 51 GHz

Band Power 16.642 dBm

Ref Lvl Offset 43.38 dB
Ref Level 36.94 dBm

#Video BW 620 kHz*

Span 40.00 MHz,
#Sweep 10.0 s (1200 pts)

Feb 12, 2
10:02:14 AM
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Configuration 18

Maximum Output Power - see Section 1.4 Configuration Description

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier Margin
Antenna | - Band Modulation | Bandwidth PAR | Average Power/PSD Total Power | Declared|  Total Limit
Ports 1-64 Gain EIRP
(dB) 62.15
dBm dBm/MHz [ dBm [dBm/MHz dBi dBm/MHz| dB
18 7T™M 64QAM 80.0 MHz 30 - 31.68 17.55 49.74 35.61 26.40 62.01 0.14
kHz SCS ) ) ) ) ) ) )

20.0 MHz 30

18 777G QPSK KHz SCS - 28.73 16.54 46.79 34.60 27.04 61.64 0.51
50.0 MHz 30

18 7™M 64QAM kHz SCS - 33.86 17.43 51.92( 35.49 26.40 61.89 0.26
20.0 MHz 30

18 777G QPSK kHz SCS - 28.97 16.44 47.03 34.50 27.04 61.54 0.61
60.0 MHz 30

18 7™ 64QAM kHz SCS - 34.28 17.21 52.34 35.27 26.40 61.67 0.48
20.0 MHz 30

18 777G QPSK KHz SCS - 28.72 16.23 46.78 34.29 27.04 61.33 0.82
70.0 MHz 30

18 7™ 64QAM KHz SCS - 35.24 17.31 53.30 35.37 26.40 61.77 0.38
20.0 MHz 30

18 77G QPSK kHz SCS - 28.67 16.29 46.73| 34.35 27.04 61.39 0.76
80.0 MHz 30

18 7™M 64QAM KHz SCS - 35.09 16.66 53.15( 34.72 26.40 61.12 1.03
20.0 MHz 30

18 77G QPSK kHz SCS - 27.89 15.46 4595| 33.52 27.04 60.56 1.59
90.0 MHz 30

18 7™ 64QAM KHz SCS - 35.69 16.47 53.75 34.53 26.40 60.93 1.22
20.0 MHz 30

18 777G QPSK KHz SCS - 27.88 15.42 45.94 33.48 27.04 60.52 1.63

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1
Swept SA

KEYSIGHT Input RF Input Z: 50 O Aften: 8 dB PNO: Best Wide  |Avg Type: Power (RMS){1|2 - 2
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 1/1
Align: Auto Freq Ref Int (S)  pW Path: Standard IF Gain: Low Trig: Free Run
NFE: Off Sig Track: Off AAAAAA

Ref Lyl Offset 43.12 dB Mkr1 3.522 21 GHz
Ref Level 30.60 dBm Band Power 17.554 dBm

#Video BW 910 kHz* Span 60.00 MHz
#5weep 10.0 s (1200 pts)

9 Feb 04, 2025
s | 11:11:46 AM
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Antenna 18 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T

Spectrum Analyzer 1
Swept SA

KEYSIGHT Input RF InputZ: 50 Q Atten: 6 dB PNO: Best Wide  |Avg Type: Power (RMS) (1|2 - 2

RL Coupling: DC Corr CCorr Preamp: Off Gate: Off
Align: Auto FreqRef: Int (S)  pW Path: Bypass IF Gain: Low
NFE: Off Sig Track: Off

Ref Lv| Offset 43.67 dB
Ref Level 36.77 dBm

#Video BW 620 kHz"*

f) Feb 11, 2025
s | 11:15:40 AM

Limit 27.50 (j)

AAAAAA

Mkr1 3.962 11 GHz,
Band Power 16.543 dBm

Span 40.00 MHz
#Sweep 10.0 s (1200 pts)

Maximum rated output power (Non-Rural)

< 1640 W/MHz or £+62.15 dBm/MHz

Maximum rated output power (Rural)

< 3280 W/MHz or £+65.15 dBm/MHz

Peak to Average Ratio

13 dB

Limit 27.50 9 (k)

Maximum rated output power (Non-Rural)

< 1640 W/MHz or £+62.15 dBm/MHz

Maximum rated output power (Rural)

< 3280 W/MHz or <£+65.15 dBm/MHz

Peak to Average Ratio

13 dB
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2.2

2.21

2.2.2

223

224

225

OCCUPIED BANDWIDTH

Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049

Date of Test and Modification State

24, 27, 28 and 29-January-2025 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 20.9 - 21.8°C
Relative Humidity 31.8-34.2%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.

For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.

4.2 Occupied bandwidth — relative measurement procedure

The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.

Subclause 5.4.3 of ANSI C63.26-2015 is applicable.

4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure
Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyzer).
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2.2.6

Test Results

Configuration 1

Maximum Output Power - see Section 1.4 Configuration Description

Result (kHz)

Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T

Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
30.0 MHz 30 | 27897.23 | 29398.33 | 27866.11 | 29345.40 | 27818.45 | 29325.87

18 64QAM KHz SCS

18 640AM iazOSMC|-|SZ 30 | 47453.79 | 49382.39 | 47515.65 | 49606.60 | 47524.67 | 49511.33
18 640AM ﬁaZOSMC|-ISZ 30 | 57651.02 | 59864.44 | 57694.04 | 59858.98 | 57643.91 | 59822.64
18 640AM ZE'ZOSMCI-|SZ 30 | 67245.25 | 69648.18 | 67308.44 | 69785.26 | 67268.12 | 69651.51
18 64QAM ﬁazosl\/lcl-éz 30 | 77299.17 | 80013.22 | 77397.71 | 79975.28 | 77146.23 | 80071.66
18 640AM 3E|zosMc|-|sZ 30 | 87245.27 | 90275.46 | 87166.07 | 90232.85 | 87342.06 | 90264.09

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B
.Spectrum Analyzer 1 L
Ocaupied BW ' ‘ +
KEYSIGHT /nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 3.465000000 GHz
RL a9 Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 41.80 dB
Scale/Div 10.0 dB Ref Value 37.96 dBm
Log [ [
280 T T
18.0
7.96
-2.04
-120
220
320 et -+ 0 b Ll Wi e, -
420
520
Center 3.46500 GHz #Video BW 910.00 kHz Span 60 MHz
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
27.897 MHz[ | [ Total Power I 40.1dBm|
[Transmit Freq Error | 39.833 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 29.40 MHz| [xdB | -26.00dB|
" ol [ 9 | Jan23, 2025 A K @ 'V
IS k350 IR H-ﬂ\ s
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.500000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.61 dB
Scale/Div 10.0 dB Ref Value 38.73 dBm
Log [
287 i
18.7
8.73
127
-13
213
313 i
413
513
Center 3.50000 GHz #Video BW 910.00 kHz ‘Span 60 MHz
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
27.866 MHz| | [ Total Power I 404 dBm|
[Transmit Freq Error | -8.776 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 29.35 MHz | [xdB | -26.00dB|
Jan 23, 2025 : N\ ¥
2o M2 Eie B U

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1
Occupied BW
KEYSIGHT /nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Genter Freq: 3.535000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.81 dB
Scale/Div 10.0 dB Ref Value 38.33 dBm
Log [
283 |
183
8.33
-1.67
-nr
217
ST -
47
517
Center 3.53500 GHz #Video BW 910.00 kHz Span 60 MHz
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
27.818 MHz[ | [ Total Power I 40.2dBm|
[Transmit Freq Error | -9.321 kHe| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 29.33 MHz | |xdB | -26.00dB|
Jan 23, 2025 A L V4
200 M ?2Ne B NP
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF Input Z: 50 Atten: 6 dB Trig: Free Run  Center Freq: 3.475000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.61 dB
Scale/Div 10.0 dB Ref Value 40.49 dBm
Log | \ \
305 i ; !
205
105
0.490
-0.51
-195
295 LIEELL
-305 ‘
-495 ‘
Center 3.47500 GHz #Video BW 1.6000 MHz ‘Span 100 MHz
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
47454 MHz| | [ Total Power I 42.6dBm|
[Transmit Freq Error | 38.508 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 49.38 MHz| [xdB | -26.00dB|
Jan 23, 2025 : L V4
2o m2Enie. B U

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1
Occupied BW
KEYSIGHT /nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Genter Freq: 3.500000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.81 dB
Scale/Div 10.0 dB Ref Value 40.27 dBm
Log I
303 |
203
103
0.270
973
197
207 et ol i
-397
497
Center 3.50000 GHz #Video BW 1.6000 MHz Span 100 MHz
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
47516 MHz| | [ Total Power I 42.6dBm|
[Transmit Freq Error | 1416 kHz| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 49.61 MHz | |xdB | -26.00dB|
Jan 23, 2025 A L V4
200 M ?7TNe B NP
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.525000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.61 dB
Scale/Div 10.0 dB Ref Value 40.98 dBm
Log [
310 ‘
210
10
0.980
-9.02
-190
290 = -
-39.0 i
-49.0 ‘
Center 3.52500 GHz #Video BW 1.6000 MHz ‘Span 100 MHz
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
47525 MHz| | [ Total Power I 42.6dBm|
[Transmit Freq Error | -38.843 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 49.51 MHz| [xdB | -26.00dB|
Jan 23, 2025 : N\ ¥
2o m2Eie. B U

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 'nSpedrum Analyzer 2
Occupied BW Swept SA
KEYSIGHT /nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Genter Freq: 3.480000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.79 dB
Scale/Div 10.0 dB Ref Value 41.29 dBm
Log [ I
313 ‘ ‘
2713
13
1.29
8.1
187
287 =
387 i
487 ‘
Center 3.48000 GHz #Video BW 1.8000 MHz Span 120 MHz
#Res BW 620.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
57.661 MHz| | [ Total Power I 434 dBm|
[Transmit Freq Error | 39.012 kHe| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 59.86 MHz | |xdB | -26.00dB|

@ocm?

Jan 24, 2025 A
11:32:50 AM {’ LA

B PN
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 " Spectrum Analyzer 2 ‘
Occupied BW Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.500000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.61 dB
Scale/Div 10.0 dB Ref Value 41.59 dBm
Log [
316 T
216
16
1.59
-8.41
184
284
-36.4
484
Center 3.50000 GHz #Video BW 1.8000 MHz Span 120 MHz
#Res BW 620.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
57.694 MHz| | [ Total Power I 43.7dBm|
[Transmit Freq Error | 66 Hz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 59.86 MHz | [xdB | -26.00dB|
Jan 24, 2025 : oo X ¥
2o M2 Ee. EUEPN

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T

Spectrum Analyzer 1

Spectrum Analyzer 2
Occupied BW

" Swept SA

KEYSIGHT /nput RF InputZ 50 O Atten 6 dB Trig: Free Run

Center Freq: 3520000000 GHz

Preamp: Off

Gate: Off

RL

L o

Align: Auto

Freq Ref: Int (S)
NFE: Off

WW Path: Standard #IF Gain: Low

Avg|Hold: 2001200
Radio Std: None

1 Graph A\

Scale/Div 10.0 dB
Log [

Ref Lvl Offset 41.81 dB
Ref Value 41.61 dBm

315 |

216

116

161

839

-18.4

264 o

-384

-48.4

Center 3.52000 GHz
#Res BW 620.00 kHz

#Video BW 1.8000 MHz

Sweep 1.00 ms (1001 pts)|

Span 120 MHz

2 Metrics v

QOccupied Bandwidth
57.644 MHz| |

[Transmit Freq Error | 12,531 kHz|
|xdB Bandwidth | 50.82 MHz |

Measure Trace

Trace 1

[ Total Power

435dBm|

[% of OBW Power

99.00 % |

|xdB

-26.00dB |

@ocm?

Jan 24, 2025 A
10:11:36 AM {’ LA

B PN
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 ¢/ SPectrum Analyzer 2 ‘:‘
Occupied BW Swept SA v
KEYSIGHT /nput RF Input Z: 50 Q Atten: 8 dB Trig: Free Run  Center Freq: 3.485000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
|va NFE: Off
1 Grah ' Ref Ly Offset 41.78 dB
Scale/Div 10.0 dB Ref Value 42.39 dBm
Log N \ \ [ ]
324
| | | | |
224
124
2.39
-1.61
Center 3.48500 GHz #Video BW 2.2000 MHz Span 140 MHz
#Res BW 680.00 kHz Sweep 1.00 ms (1001 pts)
2 Mefrics v
Measure Trace Trace
Occupied Bandwidth
67.245MHz| | [ Total Power I 44.1dBm|
[Transmit Freq Error | 31.512 kHz| % of OBW Power | 99.00 % |
[XdBBandwidh | 69.65 MHz | [xdB \ 260008
LIRS Ik dke+ L
‘_e) P!lmm:aem’ _ E_@Q

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT :['D'ﬁ‘,RF o
Coupling:
R > Align: Auto

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 8 dB Trig: Free Run
Preamp: Off Gate: Off
WW Path: Standard #IF Gain: Low

Ref Lvl Offset 41.81 dB
Ref Value 42.16 dBm

Center 3.50000 GHz
#Res BW 680.00 kHz

2 Metrics

#Video BW 2.2000 MHz

Qccupied Bandwidth
67.308 MHz

Transmit Freq Eror
x dB Bandwidth

-23.705 kHz
69.79 MHz

Jan 30, 2025 |,
2:28:32PM

£oCm?

Document 75958451 Report 02 Issue 2

Center Freq: 3500000000 GHz
Avg|Hold: 200/200
Radio Std: None

Total Power

% of OBW Power
xdB

COMMERCIAL - IN - CONFIDENCE

Span 140 MHz
Sweep 1.00 ms (1001 pts)

44.3dBm

99.00 %
-26.00 dB

LV
AX

e
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 " Spectrum Analyzer 2 ‘
Occupied BW Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 8 dB Trig: Free Run  Center Freq: 3.515000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.62 dB
Scale/Div 10.0 dB Ref Value 42.07 dBm
Log [ [
321 T T
221
121
207
-1.93
-179
218 et
319
479
Center 3.51500 GHz #Video BW 2.2000 MHz ‘Span 140 MHz
#Res BW 680.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
67.268 MHz| | [ Total Power I 44.3dBm|
[Transmit Freq Error | -82.787 kHz % of OBW Power | 99.00 % |
|x dB Bandwidth | 69.65 MHz | [xdB | -26.00dB|
Jan 24, 2025 : oo X ¥
L Rl a5+ I EUEPN

Antenna 18 - NR Modulation 640AM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 'nSpedrum Analyzer 2
Occupied BW Swept SA
KEYSIGHT /nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Genter Freq: 3.490000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.79 dB
Scale/Div 10.0 dB Ref Value 41.71 dBm
Log [
317 :
nr
17
171
-8.29
183
283 -
-38.3
483
Center 3.49000 GHz #Video BW 2.4000 MHz Span 160 MHz
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
77.299 MHz| | [ Total Power I 44.1dBm|
[Transmit Freq Error | 42.964 kHz| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 80.01 MHz| |xdB | -26.00dB|
Jan 24, 2025 A 0| [x ¥
Ll el 08 B NP
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

Center 3.50000 GHz
#Res BW 820.00 kHz

2 Mefrics

Input Z: 50 O
Corr CCorr

Freq Ref: Int (S)

NFE: Off

Occupied Bandwidth

77.398 MHz

Transmit Freq Error
x dB Bandwidth

BEC

Jan 30, 2025
2:32:32PM

?

Aften: 8 dB Trig: Free Run
Preamp: Off Gate: Off
LW Path: Standard #IF Gain: Low

Center Freq: 3.500000000 GHz
Avg|Hold: 2001200
Radio Std: None

Ref Lv| Offset 41.81 dB
Ref Value 42.79 dBm

#Video BW 2.4000 MHz

Total Power

% of OBW Power
xdB

40.951 kHz
79.98 MHz

Span 160 MHz
Sweep 1.00 ms (1001 pts)

44.4dBm

99.00 %
-26.00 dB

LY

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v|Spectrum Analyzer 2 T
Occupied BW Swept SA il
KEYSIGHT [nput RF Input Z: 50 O Atten: 6 dB Trig: Free Run  Genter Freq: 3.510000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
|va NFE: Off
1 Graph ' Ref Ly Offset 41,2 dB
Scale/Div 10.0 dB Ref Value 42.19 dBm
Log \ \
322 I ] |
22
122
219
781
478
Center 3.51000 GHz #Video BW 2.4000 MHz Span 160 MHz
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
77.146 MHz| | [ Total Power I 44.2dBm|
[Transmit Freq Error | 69.099 kHz| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 80.07 MHz| |xdB -26.00dB|
u ‘ol| [ ) | Jan 24,2025 ‘ / ‘ ‘7‘ ‘@‘ ‘ﬁ| ‘W
‘E‘ n e ‘!‘ 1 Trasioa E hIJERA
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 ¢/ SPectrum Analyzer 2 ‘:‘
Occupied BW Swept SA v
KEYSIGHT /nput RF Input Z: 50 Q Atten: 6 dB Trig: Free Run  Center Freq: 3.495000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
|va NFE: Off
1 Grah ' Ref Lyl Offset 41.79 dB
Scale/Div 10.0 dB Ref Value 42.29 dBm
-09 ]
92.3
s a I |
L9
123
229
M
A77
277
417 }
Center 3.49500 GHz #Video BW 2.7000 MHz Span 180 MHz
#Res BW 910.00 kHz Sweep 1.00 ms (1001 pts)
2 Mefrics v
Measure Trace Trace
Occupied Bandwidth
87.245MHz| | [ Total Power 44.0dBm|
[Transmit Freq Error | 97.812 kHz| % of OBW Power 99.00 % |
[XdBBandwidh | 90.28 MHz| [xdB 260008
LIRS ka5 L
‘_e)(s!lﬁ:ﬂ:zzwg _ E_@Q

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT :['D'ﬁ‘,RF o
Coupling:
R > Align: Auto

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Center 3.50000 GHz
#Res BW 910.00 kHz

2 Metrics

Qccupied Bandwidth
87.166 MHz

Transmit Freq Eror
x dB Bandwidth

Jan 30, 2025 |,
2:36:30 PM

£oCm?

Atten: 6 dB
Preamp: Off

WW Path: Standard #IF Gain: Low

-12.677 kHz
90.23 MHz

Document 75958451 Report 02 Issue 2
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Trig: Free Run
Gate: Off

Ref Lvl Offset 41.81 dB
Ref Value 42.42 dBm

#Video BW 2.7000 MHz

Center Freq: 3500000000 GHz
Avg|Hold: 200/200
Radio Std: None

Total Power

% of OBW Power
xdB

Span 180 MHz
Sweep 1.00 ms (1001 pts)

44.1dBm

99.00 %
-26.00 dB

e
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 " Spectrum Analyzer 2 ‘
Occupied BW Swept SA
KEYSIGHT /nput RF Input Z: 50 Atten: 6 dB Trig: Free Run  Center Freq: 3.505000000 GHz
RL > Preamp: Off Gate: Off ‘Avg|Hold: 200/200

Align: Auto FreqRef: Int (S) W Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 41.61 dB
Scale/Div 10.0 dB Ref Value 42.21 dBm
Log \ \ ]
322 i i ‘
22
122
221
-1.79
-178
218
318 ‘
418 ‘
Center 3.50500 GHz #Video BW 2.7000 MHz ‘Span 180 MHz
#Res BW 910.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v

Measure Trace Trace 1
Occupied Bandwidth
87.342MHz| | [ Total Power I 44.0dBm|
[Transmit Freq Error | -35.321 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 90.26 MHz | [xdB | -26.00dB|
Jan 24, 2025 : oo X ¥

L Rl a5+ I EUEPN
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Configuration 3

Maximum Output Power - see Section 1.4 Configuration Description

Result (kHz)
NR . . Channel Position B Channel Position M Channel Position T
Ant . NR Carrier Bandwidth ! . !

ntenna Modulation amer sanaw Occupied | 26 dB | Occupied | -26dB | Occupied | -26 dB

Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 X 10.0 MHz 30 kHz

18 64QAM 25 18634.19 | 19941.01 | 18646.43 | 20042.92 | 18619.82 | 19924.11
18 64QAM éészo.o MHz30kHz | 3810249 | 39823.67 | 38140.84 | 39749.53 | 38119.26 | 39879.37
18 64QAM 2 X 30.0MHz 30 KHZ | 57561.28 | 59626.52 | 57544.37 | 59574.53 | 57615.03 | 59472.37
18 64QAM ééé’o'o MHz30kHz | 7769316 | 79882.26 | 77556.52 | 79616.85 | 77442.93 | 79897.30
18 64QAM éégo.o MHz30kHz | 9702639 | 99636.97 | 96861.46 | 99549.56 | 96847.23 | 99642.18

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 10.0 MHz 30 kHz SCS -

Channel Position B

Spectrum Analyzer 1 ‘_
Occupied BW vt
KEYSIGHT |nput RF InputZ: 50 0 Atten 6 dB Trig: Free Run Center Freq: 3 460000000 GHz
RL o> Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int(S)  |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Giapn ' Ref Ly Offset 41.79 dB
Scale/Div 10.0 dB Ref Value 33.00 dBm
Log I
230 i
13.0
3.00
-1.00
-17.0
210
=370
470
570
Center 3.4600 GHz #Video BW 300.00 kHz Span 250 MHz,
#Res BW 100.00 kHz Sweep 23.9 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
18.634 MHz| | [ Total Power I 38.7 dBm|
[Transmit Freq Error | -6.588 kHz % of OBW Power | 99.00 % |
|xdBBandwidth | 19.94 MHz | |xdB -26.00dB|
"1 ol [0 | Jan27,2025 ‘ A ‘_ ‘@ ‘U
‘.. q F ‘. ? 11:21:20 AM ’_ ':: LA
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 10.0 MHz 30 kHz SCS -

Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

Center 3.5000 GHz
#Res BW 100.00 kHz

2 Mefrics

Input Z: 50 O
Corr CCorr

Freq Ref: Int (S)
NFE: Off

Aften: 6 dB Trig: Free Run
Preamp: Off Gate: Off
LW Path: Standard #IF Gain: Low

Center Freq: 3.500000000 GHz
Avg|Hold: 2001200
Radio Std: None

Ref Lv| Offset 41.81 dB
Ref Value 33.14 dBm

#Video BW 300.00 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

o ?

18.646 MHz Total Power

7.363 kHz % of OBW Power
20.04 MHz xdB

Jan 27, 2025
2:34:43PM

Span 250 MHz
Sweep 23.9 ms (1001 pts)

38.9dBm

99.00 %
-26.00 dB

LY

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 10.0 MHz 30 kHz SCS -

Channel Position T

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

Center 3.5400 GHz
#Res BW 100.00 kHz

2 Metrics

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 6 dB Trig: Free Run
Preamp: Off Gate: Off
WW Path: Standard #IF Gain: Low

Center Freq: 3 540000000 GHz
Avg|Hold: 200/200
Radio Std: None

Ref Lvl Offset 41.82 dB
Ref Value 32.82 dBm

#Video BW 300.00 kHz

Qccupied Bandwidth

Transmit Freq Eror
x dB Bandwidth

RE0E

18.620 MHz Total Power

-13.862 kHz % of OBW Power
19.92 MHz xdB

Jan 27,2025 |
2:47:32PM

Document 75958451 Report 02 Issue 2

COMMERCIAL - IN - CONFIDENCE

Span 250 MHz
Sweep 23.9 ms (1001 pts)

38.7 dBm

99.00 %
-26.00 dB

o) LV
'I:Lyﬂ AX
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Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 20.0 MHz 30 kHz SCS -

Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

Input Z: 50 O Aften: 6 dB
Corr CCorr
Freq Ref: Int (S)

NFE: Off

Center 3.4700 GHz
#Res BW 200.00 kHz

2 Mefrics

Occupied Bandwidth
38.102 MHz

30.579 kHz
39.82 MHz

Transmit Freq Error
x dB Bandwidth

Jan 27, 2025
3:00:02 PM

TRIEOE

Preamp: Off
LW Path: Standard #IF Gain: Low

Trig: Free Run
Gate: Off

Ref Lv| Offset 41.80 dB
Ref Value 36.09 dBm

#Video BW 620.00 kHz

Center Freq: 3.470000000 GHz
Avg|Hold: 2001200
Radio Std: None

Total Power

% of OBW Power
xdB

Span 250 MHz
Sweep 6.00 ms (1001 pts)

42.1dBm

99.00 %
-26.00 dB

LY

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 20.0 MHz 30 kHz SCS -

Channel Position M

Spectrum Analyzer 1 7‘
Occupied BW ' i
KEYSIGHT [nput RF Input Z: 50 O Atten: 6 dB Trig: Free Run  Genter Freq: 3.500000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int (S)  |uW Path: Standard #IF Gain: Low Radio Std: None
|va NFE: Off
1 Graph ' Ref Ly Offset 41.81 dB
Scale/Div 10.0 dB Ref Value 36.41 dBm
| |
Center 3.5000 GHz #Video BW 620.00 kHz Span 250 MHz
#Res BW 200.00 kHz Sweep 6.00 ms (1001 pts)
2 Metrics v
Measure Trace Trace
QOccupied Bandwidth
38.141 MHz[ | [ Total Power I 42.1dBm|
[Transmit Freq Error | 6.098 kHz| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 39.75 MHz | |xdB -26.00dB|
u ol [ 9| Jan27, 2025 ‘ / ‘ ‘7‘ ‘@‘ ‘W
‘E‘ n e ‘!‘1 gt - E hd LA

Document 75958451 Report 02 Issue 2

COMMERCIAL - IN - CONFIDENCE

Page 72 of 407



Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 20.0 MHz 30 kHz SCS -

Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

Center 3.5300 GHz
#Res BW 200.00 kHz

2 Mefrics

Input Z: 50 O
Corr CCorr

Freq Ref: Int (S)
NFE: Off

Aften: 8 dB Trig: Free Run
Preamp: Off Gate: Off
LW Path: Standard #IF Gain: Low

Center Freq: 3.530000000 GHz
Avg|Hold: 2001200
Radio Std: None

Ref Lv| Offset 41.80 dB
Ref Value 36.40 dBm

#Video BW 620.00 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

TRIEC

38.119 MHz Total Power

-10.491 kHz % of OBW Power
39.88 MHz xdB

Jan 31, 2025
12:49:08 PM

Span 250 MHz
Sweep 6.00 ms (1001 pts)

42.1dBm

99.00 %
-26.00 dB

LY

Antenna 18 - NR Modulation 64QAM - NR Carrier Bandwidth 2 x 30.0 MHz 30 kHz SCS -

Channel Position B

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

Center 3.4800 GHz
#Res BW 300.00 kHz

2 Metrics

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 6 dB Trig: Free Run
Preamp: Off Gate: Off
WW Path: Standard #IF Gain: Low

Center Freq: 3 480000000 GHz
Avg|Hold: 200/200
Radio Std: None

Ref Lvl Offset 41.79 dB
Ref Value 39.61 dBm

#Video BW 910.00 kHz

Qccupied Bandwidth

Transmit Freq Eror
x dB Bandwidth

RE0E

57.561 MHz Total Power

58.740 kHz % of OBW Power
59,63 MHz xdB

Jan 28, 2025 |,
1:04:02 PM
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Span 250 MHz
Sweep 2.67 ms (1001 pts)

43.5dBm

99.00 %
-26.00 dB

o) LV
'I:Lyﬂ AX
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